Genie

A TEREX BRAND

Parts Manual

Serial Number Range

FIXEd HOOk from SN

FXHKCDL15B-1001,from SN
FXHOOKDL15B-1001,from SN

Mechanical Jib MJ2/2DL15B-1001.from SN

MJ4/9DL15B-1001,from SN
A A HYJ4/9DL15B-1001,from SN
Hyd raU | | C J | b HYWA4DL15B-1001,from SN
HYW5DL15B-1001
Winch

Part No.57.0701.9011
Rev D
June 2018



June 2018

Technical Publications

Genie has endeavored to deliver the highest degree of
accuracy possible. However, continuous improvement of
our products is a Genie policy.

Therefore, product specifications are subject to change
without notice.

Readers are encouraged to notify Genie of errors and
send in suggestions for improvement. All communications
will be carefully considered for future printings of this and
all other manuals.

Genie
Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

Contact Us:

www.genielift.com
e-mail: awp.techpub@terex.com

Find additional Manuals for this Model

Go to http://www.genielift.com

Use the links to locate Operator’s, Parts, Maintenance,
and Service and Repair Manuals.

Copyright © 2015 by Terex Corporation
57.0701.9011 RevA September 2015
First Edition, First Printing

Genieis aregistered trademark of Terex South Dakota
Inc. in the USA and many other countries.

F i
% Printed on recycled paper

Part No. 57.0701.9011



June 2018 |

How to Read Your Serial Number |

Chassis serial number
4 N

Ganie

A TEREX BRAND

Part Number: xot-x0000

Model: x0000-x0000x

Model Year: xxxx

Designation: Xxxx Xxxx XXxx

Serial Number: x00000-00000

Manufacture Year: xx/xx/xx

Unit Mass (Kg): xoxx Kg

Rated Capacity: xox LT

Center of gravity from mounting face (mm): xxx mm

Country of Manufacture: xoo0x

Manufacturer:
TEREX Global GmbH
Muhlenstrasse 26

8200 Schaffhausen CE
Switzerland

TEREX BRAND

Part No. 57.0701.9011 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch 3




I June 2018

| Table of Contents

113.2 608728 Winch - Max Load 5000 Kg - Part 3 - From SN

This manual is updated frequently. If you have a HYWSDL16M-1024.....ccce et 46
printed manual, you can keep it up to date by ]
downloading new figures from the Genie website at Indices
www.genielift.com. For the most up-to-date parts Part NUmber INdeX.........ccocoeveieiiieiicec 48
information, visit the Parts Lookup System on the Part Description INAEX...........ccceeveveveverererereeieeeee e 50
Genie website at www.genielift.com.
Cross References
Fittings Cross Reference.........ccocvvivieeeiiieiini e 52
How to Read Your Serial Number..........ccccoovvvciiiiiiiicnnn 3
Parts StOCKING LiSt........ueeiieiiiiiiie e 7
HOW t0 Order Parts.........cccoevvieieeniieienie e 8
Service Parts Fax Order FOIM........c.ccoovvvireiinieiennee e 9

Electronic Version

Click on any page number to view the figure.

100 Components
101.1 608710 Fixed Hook On Plate - Max Load 2500 Kg....10

102.1 608711 Fixed Hook On Plate - Max Load 5000 Kg....12
103.1 608712 Mechanical Jib - 2 mt - Max Load 2000 Kg...14
104.1 608713 Mechanical Jib - 4 mt - Max Load 900 Kg.....16
105.1 608714 Hydraulic Jib - 4 mt - Max Load 900 Kg - Part

108.1 608717 Winch - Max Load 4000 Kg - Part 1 - To SN
HYWADLL18M-1030.......cceeiiiiiiiiiiriniiiiiieriereeea e e e e e e e 24

108.2 608723 Winch - Max Load 4000 Kg - Part 1 - From SN
HYWADLLI8M-1031.....uiiiiiiiiieeiie it 26

109.1 608718 Winch - Max Load 4000 Kg - Part 2 - To SN
HYWADLL18M-1030........ccoiiiiiiiiiiiiiiiiiiiieeieeeeea e e e e e e 28

109.2 608724 Winch - Max Load 4000 Kg - Part 2 - From SN
HYWADLLI8M-1031.....uiiiiiiiiieeiiie it 30

110.1 608719 Winch - Max Load 4000 Kg - Part 3 - To SN
HYWADLL18M-1030.......cceeiiiiiiiiiiiiiiriiiiereeree e e e e e e e 32

110.2 608725 Winch - Max Load 4000 Kg - Part 3 - From SN
HYWADLLI8M-1031.....ueiiiiiiiiieiiieieeeniee e 34

111.1 608720 Winch - Max Load 5000 Kg - Part 1 - To SN
HYWS5SDL16M-1023......cc ot 36

111.2 608726 Winch - Max Load 5000 Kg - Part 1 - From SN
HYWSDL16M-1024.......ciiiiiiiiiiiiieiiieniee it 38

112.1 608721 Winch - Max Load 5000 Kg - Part 2 - To SN
HYWS5SDL16M-1023......c it 40

112.2 608727 Winch - Max Load 5000 Kg - Part 2 - From SN
HYWSDL16M-1024.......ciiiiiiieiiieiiiesiee st 42

113.1 608722 Winch - Max Load 5000 Kg - Part 3 - To SN
HYWS5SDL16M-1023......cc oo e 44

Genie
4 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch Part No. 57.0701.9011




June 2018 |

Table of Contents (continued) |

This Page Intentionally Left Blank

Genie
Part No. 57.0701.9011 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch 5




I June 2018

| Notes

Gm‘e
ATEREX BRAND

6 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch Part No. 57.0701.9011



June 2018

Parts Stocking List

Required Parts Recommended Parts

The parts are required to perform maintenance Description Type

procedures as outlined in the Genie Operator’'s and  TereX Grey.........cccoovvviiinniiiiceecieeeene RAL 7012

Service Manuals. Terex White .....cccoooviiieeiee e RAL 1013
Terex Matte Black for Cylinders............... RAL 9005
Genie BIUG........coo e
Genie GreY ...
Genie Traffic Balck for Cylinders ............ RAL 9017

Genie also offers the following support documents:

Operator’'s Manual, 15 edition............ 57.0303.5218

TEREX BRAND

Part No. 57.0701.9011 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



June 2018

| How To Order Parts

How to Order Parts

Please be prepared with the following information
when ordering replacement parts for your Terex or
Genie product.

Machine model number

Machine serial number

Part number

Part description and quantity
Purchase order number

"Ship to” address

Desired method of shipment

Name and telephone number of the
authorized distributor in your area

3 3 S S Y

Use the Service Parts Fax Order Form on the next
page and fax your order to our Parts Department.

If you don't know the name of your authorized
distributor, or if your area is not currently serviced
by an authorized distributor, please call Terex or
Genie Industries.

Machine Information

Model

Serial Number

Date of Purchase

Authorized Genie Distributor

Phone Number

Genie
8 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

North America

Telephone (425)881-1800

Toll Free (800)536-1800 in US and Canada
Fax (425)556-8659

Toll Free fax (888)274-6192

Email AWP.PartsSalesPO @terex.com
http://genielift.com/en

EMEAR (Europe, Middle East, Africa and
Russia)

Telephone (31)(165)519 313
Fax (31)(165)511 148
http://genielift.co.uk

Asia Pacific (Genie Singapore)
Telephone +65 6692 7777

Fax +65 6261 8893
http://genielift.com.sg/

Australia

Telephone (61)(7)3456 4444
Fax (61)(7)3456 4466
http://genielift.com.au

South America
Telephone (55)(11)4082 5600
Fax (55)(11)4082 5630

Part No. 57.0701.9011



June 2018

ETEREX

CORPORATION

Fax Order Form |

Service Parts Fax Order Form
Fax to: (425) 556-8659 or Toll Free: 888-274-6192

International: +1-425-556-8659

Please fill out completely
Date

Your Name

Bill To

Account Number

Your Fax Number

Your Phone Number

Ship To

Purchase Order Number Ship Via
Model(s) Serial No.(s)
Optional Equipment
Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as the original order unless Noted

below:

O Ship complete order only - No back orders

O Ship all available parts and contact customer on disposition of back-ordered parts

O Other (please specify)

nie.

Part No. 57.0701.9011

ATEREX BRAND

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



I 100 Components June 2018

101.1 608710 Fixed Hook On Plate - Max Load 2500 Kg

Genie
10 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch Part No. 57.0701.9011




June 2018 100 Components

101.1 608710 Fixed Hook On Plate - Max Load 2500 Kg

Iltem Part No. Description Qty.
1  5113019164GT Support Bracket.........cocoovvveriiiniiiiiennn. 2
2 5113019169GT Attachement Chassis 2500 Kg................ 1
3 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............ 4
4 0908030623GT Lock Clip D10X80.......cccvcvvveareirreniierannnns 2
5  (0908030344GT Spring Catch 4X40 ZN......ccooceveeiieeennnns 2
6 0L000LO308GT SCREW M10X70 UNI 5737 8.8 ZN........ 2
7 0201120155GT  Cotter Pin 4X 45 UNI 1336 ZN................ 2
8 SA00020041GT  PiN.cceiiiiiiieiiiiee et 1
9 01003L00B4AGT  FLAT WASHER D6 UNI 6592 ZN...

10 0140320002GT SPRING WASHER D6 ZN..........ccccuvvveen

11 010001L0156GT SCREW M6X20 UNI 5739 8.8 ZN.......... 2
12 (0908030055GT CHAIN....c.eoviiriiriirierieieiei s 0,6-m
13 0946210020GT Master LinK........cccooeviiiriiiiiiniieniecineens 1
14 0946210013GT  Shackle......c.eeiiiiiiiiiiieeee e 1
15  0946210010GT Swivel HOOK........cccovveviriiiiiiecneeee 1

Ganie

Part No. 57.0701.9011 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



I 100 Components June 2018

102.1 608711 Fixed Hook On Plate - Max Load 5000 Kg

Genie
12 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch Part No. 57.0701.9011




June 2018 100 Components

102.1 608711 Fixed Hook On Plate - Max Load 5000 Kg

Iltem Part No. Description Qty.
1  5113019164GT Support Bracket.........cocoovvveriiiniiiiiennn. 2
2 5113019170GT Attachement Chassis - 5000 Kg............. 1
3 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............ 4
4 0908030623GT Lock Clip D10X80.......cccvcvvveareirreniierannnns 2
5  (0908030344GT Spring Catch 4X40 ZN......ccooceveeiieeennnns 2
6 0L000LO308GT SCREW M10X70 UNI 5737 8.8 ZN........ 2
7 0201120155GT  Cotter Pin 4X 45 UNI 1336 ZN................ 2
8 SA00020041GT  PiN.cceiiiiiiieiiiiee et 1
9 01003L00B4AGT  FLAT WASHER D6 UNI 6592 ZN...

10 0140320002GT SPRING WASHER D6 ZN..........ccccuvvveen

11 010001L0102GT SCREW M6X30 UNI 5739 8.8 ZN.......... 2
12 (0908030055GT CHAIN....c.eoviiriiriirierieieiei s 0,6-m
13 0946210023GT Master LinK........cccooeviiiniiiiiiniieniecinens 1
14 0946210016GT  Shackle......c.coeeiiiiiiiiieiieee e 1
15  094621001GT  Swivel HOOK........ccovvvevirieiiieccneeene 1

Ganie

Part No. 57.0701.9011 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



I 100 Components June 2018

103.1 608712 Mechanical Jib - 2 mt - Max Load 2000 Kg

Genie
14 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch Part No. 57.0701.9011




June 2018 100 Components

103.1 608712 Mechanical Jib - 2 mt - Max Load 2000 Kg

Iltem Part No. Description Qty.
1  5113019097GT Attachement Chassis..........cccccvvvvrcneennee. 1
2 5113019163GT Support Bracket.........cccocuveeiiiiieiiiieennnnns 2
3 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............ 2
4 0908030623GT Lock Clip D10X80.......cccvcvvreeriirreiiierannnns 3
5  (0908030344GT Spring Catch 4X40 ZN......ccooceveeiieeennnns 2
6 0L000LO308GT SCREW M10X70 UNI 5737 8.8 ZN........ 2
7 (09.08030065GT
8 01.0031.004GT
9  (0140320002GT

10  01.00010156GT
11 0946160124GT
12 (0201120155GT
13 5400020092GT
14 094621.0020GT
15  (0946210013GT
16  (094621.0010GT

Ganie

Part No. 57.0701.9011 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



June 2018

I 100 Components

‘ 104.1 608713 Mechanical Jib - 4 mt - Max Load 900 Kg

N
Ganie
hanical Jib,




June 2018 100 Components

104.1 608713 Mechanical Jib - 4 mt - Max Load 900 Kg

Iltem Part No. Description Qty.
1  5113019138GT Attachement Chassis.........cccccovvvrveennen. 1
2 010001L0156GT SCREW M6X20 UNI 5739 8.8 ZN.......... 3
3 01L003LO0KAGT  FLAT WASHER D6 UNI 6592 ZN............ 6
4 0140320002GT SPRING WASHER D6 ZN..........ccccuvveees 3
5 0908030055GT  CHAIN.....ciiiieeeeeeeeee e 1-m
6  5113019164GT Support Bracket.........ccooeevoeiiieiiiieinnennns 2
7 0L003L0057GT WASHER,D12 UNI 6592 ZN..........cvvveen 2
8 01000L0410GT Screw TE M12X90 UNI 5737 8.8 ZN...... 1
9  (090803034GT Spring Catch 4X40 ZN...

10 0908030623GT Lock Clip D10X80.......cccvvuvveeriirreniierannnns
11 0100230056GT STOP NUT M12 UNI 7473 6S ZN........... 1
12 5113019153GT Front Support Bracket...........cccceeveerunenne 1
13 0946160014GT Max Load Plate...........cccocvvvvviiiienicnneene 1
14 0201120155GT  Cotter Pin 4X 45 UNI 1336 ZN................ 2
15 5400020042GT

16  (094621.0020GT

17 094621.0013GT

18  (0946210010GT

19 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............ 2
20 010001L0308GT SCREW M10X70 UNI 5737 8.8 ZN........ 2

Ganie

Part No. 57.0701.9011 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



June 2018

I 100 Components

y
0 > ®
o]

®
o (T oty [/
oo
O— @OgHT
2N
o @

Part No. 57.0701.9011

7 P

/

Ve
o 7

nical Jib, Hydraulic Jib,Winch

Genie

Fixed Hook,Mecha

105.1 608714 Hydraulic Jib - 4 mt - Max Load 900 Kg - Part 1

18



June 2018

100 Components

105.1 608714 Hydraulic Jib - 4 mt - Max Load 900 Kg - Part 1

Item Part No. Description Qty. |Item
1  0442340010GT Hydraulic Reel.........ccccovviviveniiiiiiiiceee, 1 44
2 0100230057/GT STOP NUT M14 UNI 7473 6S ZN........... 4 45
3 01003L0058GT FLAT WASHER D14 UNI 6592 ZN.......... 8 46
4 01000L054AGT  Screw TE M14X60 UNI 5737 8.8 ZN......4 47
5 0946790007GT  Steel Rope D8........cocveeiiiieeiiiieiiieeeis 1 48
6  5113019139GT Attachement Chassis..........ccccocevvrvennne 1 49
7 0L000LO156GT SCREW M6X20 UNI 5739 8.8 ZN.......... 9 50
8 01003L0054GT FLAT WASHER D6 UNI 6592 ZN............ 6 51
9 0140320002GT SPRING WASHER D6 ZN.........cccoveennee 9 52

10 0908030055GT  CHAIN.....ooiiiieeeee e 1-m

11 SL13019164GT  SUPPOrt Bracket........oooooovoooveeeeeeeeererrns 2 53

12 0946160014GT Max Load Plate..........cccovvvvreeiecnennenne. 1 54

13 0L003L0057GT WASHER,D12 UNI 6592 ZN..........cvvvees 2

14 01000L0410GT Screw TE M12X90 UNI 5737 8.8 ZN...... 1

15 0100230056GT STOP NUT M12 UNI 7473 6S ZN........... 1

16  09080830344GT Spring Catch 4X40 ZN........ccccocvveveeinnnne 3

17 0908030623GT Lock Clip D10X80.......cccvcureeaiirreniieeaines 3

18  5113019153GT Front Support Bracket

19  5501150023GT Hydraulic Switch Actuator Assy.............. 1

20  5113019080GT Hole Half DiSC.......ccccocviriviiiiciiieiicee 1

21  5113019079GT

22 01.40320003GT

23 01.00030%41GT

24 (0100310298GT

25 0442270008GT

26 54,08000004GT

27  (908030035GT

28  5401000029GT

29 094621.0021GT

30  0946210022GT

31 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............ 9

32 010001L0308GT SCREW M10X70 UNI 5737 8.8 ZN........ 2

33 0100190105GT NUT M10 UNI 5588 6S ZN........cccvevrnnnes 2

34 0LO00LO30AGT SCREW M10X50 UNI 5739 8.8 ZN........ 2

35 5113019172GT  Bracket.......ccceeiiiiieiiiieeeiiie e 1

36  (0946181847GT Entaglement Hazard Decal

37 01400L0016GT Screw TE M 6X55 UNI 5737 8.8 ZN....... 2

38 HA000002Z3AGT  PiN..ciiiiiiiieiiiiee it 1

39 0201120155GT  Cotter Pin 4X 45 UNI 1336 ZN................ 6

40 L7100, 0220 072/ © I =11 o TSR 2

41  5404000039GT  ShEAVE.......c.covviiriiiiiieciiiesieese e 2

42 5113019087GT  Bracket........ccooeevereerveneereneeeseene e 1

43 5113019095GT  ROIL..ciiiiiieiiiiie et 2
Genie

Part No. 57.0701.9011

Part No. Description Qty.
511301904GT Threaded Pin M10........cccccveviiiiiivnniennnn. 2
0140340001GT Washer D10 DIN 6798..........ccceevivveennnnes 2
01003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 4
5113019089GT  BIOCK.....ceiiiiieeiiiieesiiee e 1
0140410016GT Grub Screw M8 x 8 DIN 913 ISO 4026....4
0201170061GT GREASE NIPPLE MB6........ccovcvvveiiieiens 1
0100230053GT STOP NUT M6 UNI 7473 6S ZN............. 2
0442300116GT Hydraulic SWitCh.........ccoocveeiiiiiiiiiiees 1
0406070112GT PIPE FITTING M-M A 90 1/4 BSPX9/16-18

ORFS. ..o 1
0406070113GT PIPE FITTING 1/4 BSPX9/16-18

ORFS..oiii e 1

For first replacement buy item 19

19

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



I 100 Components June 2018

‘ 106.1 608715 Hydraulic Jib - 4 mt - Max Load 900 Kg - Part 2

Genie
20 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch Part No. 57.0701.9011




June 2018 100 Components

106.1 608715 Hydraulic Jib - 4 mt - Max Load 900 Kg - Part 2

Iltem Part No. Description Qty.

1  (010001L0260GT SCREW M8X45 UNI 5739 8.8 ZN ........ 1
2 0908030525GT DOUBLE HOSE LOCKING PLATE

3 0908030524GT
04.0607.0145GT

5  0406050760GT Flexible Hose R2 X 1/2 LG 600 FD F90
13/16-16..ccciiiiiiiiiiiie e 2

0707150365GT  ROIIET.....coieiieiiiieicieee e 1
0442100019GT QUICK COUPLING, FEMALE 1/2.......... 2
0604420122GT BONDED RING 1/2"
0707150366GT  ROIIET.....coeeieiiireeiciee e

10  0707150368GT Rope Pusher Assy Hoist TMA TNO9....... 1
11 0140010078GT SCREW M8X20 DIN 6923 8.8 ZN.......... 4

© 00 N O

12 0442100018GT QUICK COUPLING, MALE 1/2............... 2
13 0406051148GT Flexible Hose R2 X 1/4 3100 F90 FD
O/16"-18..eciiieieieee e 2
14  0406070112GT PIPE FITTING M-M A 90 1/4 BSPX9/16-18
ORFS...ooi e, 2
15  0406070113GT PIPE FITTING 1/4 BSPX9/16-18
ORFS...ooiii e 2
16 0442390116GT Hydraulic SWItCh.........ccooovviiiiiiiiiie, 2
17  O0LOOBLO298GT FLAT WASHER D6 UNI 6593 ZN............ 2

18  0100230053GT STOP NUT M6 UNI 7473 6S ZN
19  01400L0016GT Screw TE M 6X55 UNI 5737 8.8 ZN....... 2
20  0LOO0BLOOMAGT FLAT WASHER D6 UNI 6592 ZN............ 4

21 040606.1147GT  Flexible Hose R2 X 1/4 1300 F90 F90
9/16"-18 ORFS

22 0LO00LO10AGT SCREW M6X40 UNI 5739 8.8 ZN.......... 2
23 0140320002GT SPRING WASHER D6 ZN..........ccccuvveees 2
24 (0543290032GT  ACCUMUIALON......veivvereiiericicere e 1
25 0604420121GT BONDED RING M18.......ccvvvvieieeeiiiiiieen 1
26 0406000067GT  Pipe Fitting M18X1.5X1/4 BSP............... 1
27 0604420117GT BONDED RING 1/4"......cccoiiiiiiiiiiiennnn. 1
28 0406070111GT PIPE FITTING 1/2 BSPX13/16-16

ORFS..ooii e 6
29 0406050441GT  Flexible Hose R2 X 1/2 LG. 2500 F90 FD

13/16-16 ORFS......coeeiiiieiiiee e 2

30  0406070113GT PIPE FITTING 1/4 BSPX9/16-18

31 5602070004GT  Hoist Manifold..............ccoeevuvveeeeeeeiiiiinnns 1

Ganie

Part No. 57.0701.9011 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



June 2018

I 100 Components

107.1 608716 Hydraulic Jib - 4 mt - Max Load 900 Kg - Part 3

Part No. 57.0701.9011

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

22



June 2018

100 Components

Iltem Part No.

1 0707150305GT

2 07.07150306GT

3 0707150307GT

4 07.07150308GT

5 07.07150309GT

6 0707150310GT

7 070715031GT

8 0707150312GT

9 0707150313GT
10 0707150314GT
11 0707150315GT
12 0707150316GT
13 0707150317GT
14 0707150318GT
15 0707150319GT
16 0707150320GT
17 0707150321GT
18 070715032GT
19 0707150323GT
20 0707150324GT
21 0707150325GT
22 0707150326GT
23 0707150327/GT
24 0707150328GT
25 0707150320GT
26 07.07150330GT
27 0707150331GT
28 0707150332GT
29 0707150333GT
30 0707150334GT
31 0707150359GT
32 0707150335GT
33 0707150336GT
34 0707150337GT
35 07.07150338GT
36 0707150339GT
37 0707150340GT
38 0707150341GT
39 0707150342GT
40 0707150343GT
41 0707150344GT
42 0707150345GT
43 0707150346GT

107.1 608716 Hydraulic Jib - 4 mt - Max Load 900 Kg - Part 3

Description Qty. |Item

Screw TE 10.9 UNI 5739.......cccccvviveeennn. 8 44

ValVe ..o 1 45

Pipe Fitting.......cccoooieiiiiiieiieeiie e 1 46

O-TING. it 1 47

Brake Pipe......ccccoiiiiiiiiiiiiie e, 1 48

Drum RiNG.....ooiiiiiieiieie e 1 49

Belleville RiNG......cccovivniiiiiiiiiiicnce 2 50

Screw TCEI 12.9 UNI 5931............cceeee.. 6 51
52
53
54
55

Brake Plate.... .5

Brake Plate........ccocooviiiiiiiiiiiiiiicce 6

SPACET ....eiiiieiiitie e 1

Brake Cloeser RiNg........cccooveiviniiennennns 1

WaSher......ccoovviiiiiiiii e 1

Screw TSPEI 10.9 UNI 5933................... 2

Thrust RaCe........ccoovvvenrieieiieeceeene 3

WaSher......c.coooviiiiiiicii e 3

Bearing Fixing Flange............cccoccceerneee. 1

Retaining Ring DIN 472.... .1

Retaining Ring DIN 472........cccccoovvevnennne 1

Screw TSPEI 10.9 UNI 5933................... 3

Planet Pin..........cccooviiiiinieienecc e 3

Planet........cooiiiieiiiii e 3

Teflon Shim.......ccocooiiiiiii, 1

Bearing......ccoveiiiiiieiieee e 1

Screw TCEI 12.9 UNI 5931.........cccceeeee. 4

Genie

TEREX BRAND

Part No. 57.0701.9011

Part No. Description Qty.
0707150347GT  Elastic Pin UNI 6873.......cccccccevnivnineennnn. 4
0707150348GT Screw TE 10.9 UNI 5739.......ccccevviiinnnns 4
0707150349GT Gear Side Flange..........cccocevvveeiieniicennn. 1
0707150350GT  SUN GEAI.......eeiriirieiriiieiiiire e 1
0707150351GT  Internal Gear..........cccoecvvevieeiiciieseeeee 1
0707150352GT Screw TCEI 12.9 UNI 5931........cccveveneee 6
0707150353GT Brake HOUSING.......c.cccocvenieniiciicniceee 1
0707150354GT  FixXing Plate.......cccoeiivieiiiiiieiiiieeieeeis 2
0707150355GT Brake Plate Gear. W1
0707150356GT  Parbak RiNG........ccccooviviieniiiiiiiicicce, 1
0707150357GT  O-TING...uteeeiiiieeeiiiieeesieeeeeieeeeeiee e siee e 1
0707150358GT  Brake PiStOn........cccocvevviveieieereneeeene 1
23



June 2018

I 100 Components

108.1 608717 Winch - Max Load 4000 Kg - Part 1 - To SN HYW4DL18M-1030

o0
P10
Hg

OJOIC

Part No. 57.0701.9011

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

24



June 2018

100 Components

108.1 608717 Winch - Max Load 4000 Kg - Part 1 - To SN HYW4DL18M-1030

Item Part No. Description Qty. |Item
1 0140010098GT Screw TE M20X110 UNI5737 8.82ZN...... 1 44
2 01003L0061GT FLAT WASHER D20 UNI 6592 ZN.......... 2 45
3 0100230060GT STOP NUT M20 UNI 7473 6S ZN........... 1 46
4 5113019244GT Attachement Chassis........c.ccccecveeneerneene 1 47
5  5113019245GT Support Bracket.........ccoouveeiiiiiniiieeennnns 2 48
6 0100030205GT SCREW M8X25 UNI 5931 8.8 ZN.......... 2 49
7 5407020005GT WEAR PAD,100X25X15.......ccceviviiiiiiiinnns 1 50
8 0100230058GT NUT,STOP,M16 UNI 7473 6S ZN............

9 01003L00B9GT  FLAT WASHER D16 UNI 6592 ZN.
10 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............
11 0908030623GT Lock Clip D10X80.......cccvcureeariiriaiiieeaines 2
12 09080830344GT Spring Catch 4X40 ZN........ccceevveeneennenne 2
13 0L000LO308GT SCREW M10X70 UNI 5737 8.8 ZN........ 2
14 01000L0657/GT  Screw TE M16X80 UNI 5737 8.8 ZN......4
15  0442340009GT Hydraulic Re€l........cccooivriiiiiiiiiiiiieiee 1
16 01003L0054GT FLAT WASHER D6 UNI 6592 ZN............ 4
17 010001L0156GT SCREW M6X20 UNI 5739 8.8 ZN..........
18 0100310298GT FLAT WASHER D6 UNI 6593 ZN...
19 01L000B0159GT SCREW M6X35 UNI 5931 8.8 ZN..........
20  0908030856GT Pipe Clamp D 10.....ccccceeeeiieeeiiieeiiieeene 3
21  5113019140GT Cable Lock Interface Bracket.................. 1
22 0201170051GT GREASE NIPPLE M6.........ccvvvveiiiiiiiinen 1
23 01003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 6
24 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............ 2
25 0908030055GT  CHAIN....cctiiiiieeeeiieeeee e 0.6-m
26 0140320002GT SPRING WASHER D6 ZN..........ccccuvveeen
27 01000L0102GT SCREW M6X30 UNI 5739 8.8 ZN.
28  5113019081GT Threaded Pin.......ccccooeriiiniiniieenieinene
29  BA08000004GT  SPriNG..cccveeeiiereeiirieeiiieeeaieeesnireeesinee e 1
30  0442270008GT CLAMP S16 D12 HOLE 8.4........ccccneee. 3
31  5113019079GT Threaded Half DiSC.........ccoevvieneirnienen. 1
32  5113019080GT Hole Half DiSC........ccceviiiiiieiiiiiiciieee, 1
33 0140320003GT SPRING WASHER D8 ZN.........cccovveeane 2
34 0LOO0B0MIGT SCREW....ciiiiiiiiiiiiiieeeee s 2
35  5113019101GT Winch Roller Support Without Roller

Pad......cccoiiiiii 1
36  5501150018GT Complete Winch Roller...........cccccvueeneee. 1
37 0140320004GT SPRING WASHER D10 ZN........covuvveeen 4
38 010001L0356GT SCREW M10X30 UNI 5739 8.8 ZN........ 4
39  (946790006GT Steel Rope D12.
40  5501150014GT  Pulley BIOCK........ccevvirieirriieiiriieic e
41  (0946210019GT Swivel HOOK........cccocuveiiiiiiiiiiiiiicieee, 1
42 5113019104GT  Short Winch ROll.........cccoovveiiiiiiiiiee 2
43 5113019102GT  Short Winch Pin........ccccoevieiiiinicinceee. 2
Genie

Part No. 57.0701.9011

Part No. Description Qty.
0L003L0097GT FLAT WASHER D12 UNI 5714 ZN.......... 8
0140320005GT SPRING WASHER D12 ZN........ccccvveeees 8
0L000LOS06GT SCREW M12X30 UNI 5739 8.8 ZN........ 8
5113019103GT Long Winch Pin..........cccceviiiiiciiciincennn. 2
5113019105GT Long Winch ROll..........ccoociiiiiiiiiiiiiiis 2
0946181847GT Entaglement Hazard Decal..................... 1
0946160040GT DECAL,MAXIMUM CAPACITY 4000

KG it 1

25

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



June 2018

{

awé 1)

‘ 108.2 608723 Winch - Max Load 4000 Kg - Part 1 - From SN HYW4DL18M-1031

I 100 Components

Part No. 57.0701.9011

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

26



June 2018

100 Components

108.2 608723 Winch - Max Load 4000 Kg - Part 1 - From SN HYW4DL18M-1031

Item Part No. Description Qty. |Item
1 01400100183GT SCREW TE M20X110 UNI5737 44
10.9ZN. i 1 45

2 01003L0061GT FLAT WASHER D20 UNI 6592 ZN.......... 2 46
3 0100230208GT NUT,TOP LOCK,M20,UNI7474,8G,ZN....1 47
4 5113019244GT Attachement Chassis........c.cccoecveeneenneene 1 48
5  5113019245GT Support Bracket.........ccoooveeriiiiiiiiieeennnns 2 49
6 0100030205GT SCREW M8X25 UNI 5931 8.8 ZN.......... 2 50
7 5407020005GT WEAR PAD,100X25X15.......cccvvviiiiiiiinns 1
8 0140190025GT Nut M 16 UNI 7473 8G ZN......cccoevruvrnnnn 4 51
9 01L003LO0B9GT  FLAT WASHER D16 UNI 6592 ZN.......... 8 52

10 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............ 4 53

11 0908030623GT Lock Clip D10X80.......cccvcuveeariirreiiieeaines 54

12 09080830344GT Spring Catch 4X40 ZN

13 0L000LO308GT SCREW M10X70 UNI 5737 8.8 ZN

14 0L400L0031GT SCREW.....ciiiiiiiiiiiiieeie et 4

15  0442340009GT Hydraulic Re€l........cccooiiviiiiiiiiiiiiieiee 1

16 01003L0054GT FLAT WASHER D6 UNI 6592 ZN............ 4

17 010001L0156GT SCREW M6X20 UNI 5739 8.8 ZN.......... 3

18 01003L0298GT FLAT WASHER D6 UNI 6593 ZN............ 3

19 0100030153GT SCREW M6X15 UNI 5931 8.8 ZN.......... 3

20 0908030029GT PIPE CLAMP D 10....cccciiiiiiiiieieeeiiiiiees 3

21  5113019140GT Cable Lock Interface Bracket W1

22 0201170051GT GREASE NIPPLE M6........c.cvvvvveiiiiiiinns 1

23 01003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 6

24 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............ 2

25 0908030055GT  CHAIN....cctiiiiieeeeiiieeeee e 0.6-m

26 0140320002GT SPRING WASHER D6 ZN..........ccccuvveees 5

27 0L000LO102GT SCREW M6X30 UNI 5739 8.8 ZN.......... 2

28  5113019081GT Threaded Pin.......c.cccooeriiiiieniiienieinene 1

29  BA08000004GT  SPriNG..cccvveeiiieeeiiiieeaiieeeaieeesnireeesineeee 2

30  0442270008GT CLAMP S16 D12 HOLE 8.4.. .3

31  5113019079GT Threaded Half DiSC.........ccoevveirevrneenen. 1

32 5113019080GT Hole Half DiSC........ccoevcuiiiiieiiiiiiiiieee, 1

33 0140320003GT SPRING WASHER D8 ZN........cccovvveane 2

34 0LOO0B0MIGT SCREW....ciiiiiiiiiiiiiieie et 2

35 0L00320085GT  Spring Washer D10 UNI 1751 ZN........... 4

36  0707150437GT Complete Winch Roller...........ccccocueneee. 1

37 01L00030960GT SCREW M8X100 UNI 5931 8.8 ZN........ 2

38 5113009252GT HALF DISC......coiiiiiiiieeiiiiieeee e 1

39  (946790006GT Steel Rope D12. .1

40  5501150014GT  Pulley BIOCK........ccevvirieirriieiiriieic e 1

41  (0946210019GT Swivel HOOK........cccocuveiiiiiiiiiiiiiicieee, 1

42 0707150415GT  SHAFT c.oiiiiiiieieeeene et 2

43 0707150418GT  PIPE......iiiiiiiiiiiiteee e 2

Genie

Part No. 57.0701.9011

Part No. Description Qty.
0707150416GT  BEARING.......oooiieiiiiiiiiiee et 2
0707150417GT  PULLEY ..ot 1
0707150414GT  SHAFT ..ooviiieee et 1
5113019253GT  HALF DISC.....ccocviiiieieieieieeieiesiee e 1
0L00230056GT STOP NUT M12 UNI 7473 6S ZN........... 1
0L003LO0S7GT WASHER,D12 UNI 6592 ZN................... 1
0946160040GT DECAL,MAXIMUM CAPACITY 4000
KGioieeeieeie et 1
0LO00LO2SAGT SCREW M8X20 UNI 5739 8.8 ZN.......... 4
5108114896GT SUPPORT .....ceiiirirerieerieiereeeneseseeeneenas 1
0L400L0206GT SCREW TE M12X140.......cccceeverererierennnn 1
5108114897GT BRACKET .....cotieiiiiieieieieteieee e 2
27

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



June 2018

(2

W s coecessenmmssssesmacon

O® 7 TSI T
s ) N
o — m O 18 :
p)

0] D Ey ) . o / ./
J % ’ \
@ ®® [ aANE ® © \
|/ @ / /4/ \
/ ~ D) a1\

mOR

| ok \

] N

@gvyeﬁs @I/ﬁ@@ N\ X H..@I&: D .!;// \ /,/. /.
\ @ 7 \ S
HOOONY & \O RN
/J% o - 1

Part No. 57.0701.9011

I 100 Components

109.1 608718 Winch - Max Load 4000 Kg - Part 2 - To SN HYW4DL18M-1030

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

28



June 2018 100 Components

109.1 608718 Winch - Max Load 4000 Kg - Part 2 - To SN HYW4DL18M-1030

Iltem Part No. Description Qty.
0L000LO260GT SCREW M8X45 UNI 5739 8.8 ZN ........ 1
2 0908030525GT DOUBLE HOSE LOCKING PLATE
3 0908030524GT
4 0707150363GT
5 0442100019GT QUICK COUPLING, FEMALE 1/2.......... 2
6 0604420122GT BONDED RING 1/2"......ccccviiiiiiiiiiienne. 2
7 070715036AGT  ROMIEN......eiiiiiiee ettt 1
8 0442100018GT QUICK COUPLING, MALE 1/2............... 2
9  0707150369GT Roper Pusher Assy Hoist TMA TN22......1
10  5502070004GT Hoist Manifold..........c.ccccvevvriienieinicinene 1

11  0140010078GT SCREW M8X20 DIN 6923 8.8 ZN.......... 4
12 040607011GT PIPE FITTING 1/2 BSPX13/16-16

ORFS..oiii e 8
13 0406050760GT Flexible Hose R2 X 1/2 LG 600 FD F90

13/16-16..cccciiieiieciiieie e 2
14  0406061149GT Flexible Hose R2 X 1/4 450 F90 FD

9/16"-18...eeiiieeeeee e 3
15  0406070112GT PIPE FITTING M-M A 90 1/4 BSPX9/16-18

ORFS...ooiiiiiiiieeee
16  5108114255GT Hydraulic Switch Bracket
17  0l003L0054GT FLAT WASHER D6 UNI 6592 ZN............ 4
18  0140320002GT SPRING WASHER D6 ZN........ccccoeevuneene 4
19  0LO00LO10AGT SCREW M6X40 UNI 5739 8.8 ZN.......... 4
20  0l003L0055GT  FLAT WASHER D8 UNI 6592 ZN............ 2
21  0140320003GT SPRING WASHER D8 ZN.......cccceoveruneene 2
22 0lO00LO2S7GT  SCREW M8X30 UNI 5739 8.8 ZN.......... 2
23 (442300116GT Hydraulic SWitCh.........ccoeiiiiiiiiiiiiiieee 2
24  0406070113GT PIPE FITTING 1/4 BSPX9/16-18

ORFS..oiii e 5
25 0543290032GT  ACCUMUIALON...ccciuviieeiiieeeiiiieeeieeeeeiiee s 1
26  0604420121GT BONDED RING M18........cooiiiiiieiieaninne 1
27  0408000067GT Pipe Fitting M18X1.5X1/4 BSP... .1
28  0604420117GT BONDED RING 1/4".....ccccveviiiiieiiieannnne 1
29  0406060971GT Flexible Hose R2 X 1/2 LG 3000 FD F90

13/16"-16 ORFS.....cccciiiiiiiieiieeieeseeee 2

Ganie

Part No. 57.0701.9011 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



June 2018

(2

W s coecessenmmssssesmacon

O® 7 TSI T
s ) N
o — m O 18 :
p)

0] D Ey ) . o / ./
J % ’ \
@ ®® [ aANE ® © \
|/ @ / /4/ \
/ ~ D) a1\

mOR

| ok \

] N

@gvyeﬁs @I/ﬁ@@ N\ X H..@I&: D .!;// \ /,/. /.
\ @ 7 \ S
HOOONY & \O RN
/J% o - 1

Part No. 57.0701.9011

I 100 Components

109.2 608724 Winch - Max Load 4000 Kg - Part 2 - From SN HYW4DL18M-1031

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

30



June 2018 100 Components

109.2 608724 Winch - Max Load 4000 Kg - Part 2 - From SN HYW4DL18M-1031

Iltem Part No. Description Qty.
0L0O00LO260GT SCREW M8X45 UNI 5739 8.8 ZN ........ 2
2 (908030625GT DOUBLE HOSE LOCKING PLATE
3 0908030524GT
4 0707150427GT
5  (0442100019GT QUICK COUPLING, FEMALE 1/2.......... 2
6  0604420122GT BONDED RING 1/2".......ccooviiiriniienienne 2
7 O707150435GT  ROIIEI....c.oieviicieicieecietet e 1
8  (442100018GT QUICK COUPLING, MALE 1/2............... 2
9  0707150412GT WINCH CABLE CLAMP........ccervvrrniannne 1
10 5502070004GT  Hoist Manifold..........cccccevcvveeiiireiiiieenns 1

11  0140010078GT SCREW M8X20 DIN 6923 8.8 ZN.......... 4
12 040607011GT PIPE FITTING 1/2 BSPX13/16-16

ORFS..oiii e 8
13 0406050221GT  Flexible Hose R2 X 1/2 Lg.650 FD - F90

13/16"-16 ORFS 280 BAR..........ccceeveenee. 2
14  0406061149GT Flexible Hose R2 X 1/4 450 F90 FD

9/16"-18...eeiiieeeeee e 3
15  0406070112GT PIPE FITTING M-M A 90 1/4 BSPX9/16-18

ORFS...ooiiiiiiiieeee
16  5108114255GT Hydraulic Switch Bracket
17  0l003L0054GT FLAT WASHER D6 UNI 6592 ZN............ 4
18  0140320002GT SPRING WASHER D6 ZN........ccccoeevuneene 4
19  0LO00LO10AGT SCREW M6X40 UNI 5739 8.8 ZN.......... 4
20  0l003L0055GT  FLAT WASHER D8 UNI 6592 ZN............ 2
21  0140320003GT SPRING WASHER D8 ZN.......cccceoveruneene 2
22 0lO00LO2S7GT  SCREW M8X30 UNI 5739 8.8 ZN.......... 2
23 (442300116GT Hydraulic SWitCh.........ccoeiiiiiiiiiiiiiieee 2
24  0406070113GT PIPE FITTING 1/4 BSPX9/16-18

ORFS..oiii e 5
25 0543290032GT  ACCUMUIALON...ccciuviieeiiieeeiiiieeeieeeeeiiee s 1
26  0604420121GT BONDED RING M18........cooiiiiiieiieaninne 1
27  0408000067GT Pipe Fitting M18X1.5X1/4 BSP... .1
28  0604420117GT BONDED RING 1/4".....ccccveviiiiieiiieannnne 1
29  0406060971GT Flexible Hose R2 X 1/2 LG 3000 FD F90

13/16"-16 ORFS.....cccciiiiiiiieiieeieeseeee 2
30  0406050428GT FLEXIBLE HOSE. .1
31  0707150428GT ROLLER.......ccoiiiieiieeic e 1

Genie

Part No. 57.0701.9011 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



June 2018

I 100 Components

‘ 110.1 608719 Winch - Max Load 4000 Kg - Part 3 - To SN HYW4DL18M-1030

Genie

X BRANL

Part No. 57.0701.9011

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

32



June 2018

100 Components

110.1 608719 Winch - Max Load 4000 Kg - Part 3 - To SN HYW4DL18M-1030

Item Part No. Description Qty. |Item
1 0707150238GT  ValVE....ooiiiiiieiiiiie e 1 44
2 0707150230GT Retaining RiNG........ccoceeiiiiieniieeeiieee s 2 45
3 0707150240GT Fixing Flange.........ccocoiieiiiiniiiiicieenns 1 46
4 0707150241GT  Screw TE 10.9 UNI 5739......cccevvviiiinnnnns 6 47
5  0707150242GT Brake Plate Gear..........cocoeoeviviiiciieinennns 1 48
6  0707150243GT Hidraulic MOtOr.........ccccevieiieninieiinenne 1 49
7 0707150244GT  Elastic Pin UNI 6873..........cccocvvveviveerannnns 2 50
8 0707150245GT  WaSher......cooiiiiiiiieieiiee e 1 51
9  0707150246GT Pipe Fitting 52

10 IN GASKET KIT 07.4529.0217GT 53

11 IN BEARING KIT 07.4529.0215GT 54

12 IN GASKET KIT 07.4529.0218GT 55

13 0707150250GT Belleville RiNG......ccccovviiriviiiiiiiiciiciiene 2 56

14 0707150251GT  PlUQ..ciiiuiiieeiiiee et 1 57

15 IN GASKET KIT 07.4529.0217GT 58

16 0707150253GT  Oil Seal RiNG.....ccveeviieeeiiieeeiiie e 1 59

17  0707150254GT  Drum RiNG.......coeiiiieeiiiieeiieee e 1 60

18  0707150255GT Motor Side Bracket 61

19  0707150256GT Bearing External RiNg........ccccooveeneeineene 1 63

20 IN GASKET KIT 07.4529.0217GT 64

21 O707150258GT  PlUQ.......ivoveieeeeeseieesesereeseesenesseeneenens 1 65

22 0707150259GT Brake Piston........cccccovierviiiiieniiienecineens 1 66

23  0707150260GT Brake HOUSING.......cccccoeeiiiiiiiiiieeiiieeene 1 67

24 0707150261GT  SPACET......ceeiiiiieiirieeirieeesreeenireeerinee e 1

25 IN GASKET KIT 07.4529.0217GT

26 IN GASKET KIT 07.4529.0217GT

27  0707150264GT Retaining Ring DIN 472....

28 0707150265GT  DIUM..cuiiiiieiiiiiiiiieeeeeesiiieeee e e eiiireeee e

29 IN BEARING KIT 07.4529.0215GT

30  0707150267GT  SUN GEAr.......cceiveiiiiiiiiciieie e 1

31  0707150268GT Planet Hub........cccooiiniiiiiciiccnec e, 1

32 0707150269GT Internal Gear...........ccoocvreiiieniieiicnieeen, 1

33 IN GASKET KIT 07.4529.0218GT

34 0707150271GT Screw TE 10.9 UNI 5739......ccceevvviiinnnnn 4

35  0707150272GT Gear Side Bracket............coceeveeiieienenen. 1

36  0707150273GT Thimble Pocket..

37  0707150274GT  Thimble......cccooovieiiniiiiecse e

38 0707150275GT Screw TE 10.9 UNI 5739......cccceiiviiinnnns 8

39  0707150276GT Gear Side Flange.........ccccooeevveiieenncennnn. 1

40  0707150277GT  Retaining RiNG........ccevvieiieniciiiciiceee, 1

41 IN GASKET KIT 07.4529.0218GT

42 0707150279GT Retaining Ring DIN 472........cccccovveuienen. 1

43 0707150280GT  Teflon Shim......cccceiiiiviiiiieiiicieccee, 1
Genie

Part No. 57.0701.9011

Part No. Description Qty.
0707150281GT Gear Fixing Flange.........c.cccoovvnivncniennnn. 1

IN BEARING KIT 07.0715.0436GT
0707150283GT Screw TE 10.9 UNI 5739.......cccccevnneenne 11
0707150284GT  Elastic Pin UNI 6873.......cccccccvvviivrneennnn. 4
0707150285GT Screw TE 10.9 UNI 5739.......ccccevviiinnnns 8

IN GASKET KIT 07.4529.0218GT
0707150287GT Brake Closer RiNg.........cccoceevvvecnieicneenne. 1
0707150288GT Screw TCEI 12.9 UNI 5931..........cccuvveees 8

IN GASKET KIT 07.4529.0217GT

IN DISC KIT 07.4529.0216GT

IN DISC KIT 07.4529.0216GT
0707150292GT  WaSKET........ccceiriicieiiceeeeee e 1
0707150293GT  PlUg..cceiiiieeiiiieeiiiieeesiiieeesieeeeeieeeeeieee e 1

IN GASKET KIT 07.4529.0217GT

IN GASKET KIT 07.4529.0217GT
0707150296GT  Fixing Plate.........ccccooviriienienieciieiieee, 2
0707150297GT  ROMIEN......eiiiiiiieiiiie et
0707150298GT Roller Housing
0707150300GT Screw TE 10.9 UNI 5739.......cccoevcviviinns 8
0707150301GT Screw TSPEI 10.9 UNI 5933..............ceet 2
0707150302GT Screw TCEI 12.9 UNI 5931........cccovevennee 2
0707150303GT  Pipe Fitting......cccoovveriinrieniieniee e 1
0707150304GT  Brake Pipe.......cccoeiiiiiieiiiiieiiiieeeiiee s 1

33

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



100 Components June 2018

110.2 608725 Winch - Max Load 4000 Kg - Part 3 - From SN HYW4DL18M-1031

Genie

34

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch Part No. 57.0701.9011



June 2018

100 Components

110.2 608725 Winch - Max Load 4000 Kg - Part 3 - From SN HYW4DL18M-1031

Item Part No. Description Qty. |Item
1 0707150288GT Screw TCEI 12.9 UNI 5931.........ccccuvveees 8 44
2 0707150287GT Brake Closer RiNg.......cccccoceeviuieeiiieeennnns 1 45
3 IN BEARING KIT 07.4529.0215GT 46
4 0707150426GT BRAKE HOUSING........cooiviiiieieeeiiiiiines 1 47
5  0707150260GT Brake HOUSING........ccccoeiiiiieiiiiiiiiiieeiies 1 48
6 IN DISC KIT 07.4529.0216GT 49
7 IN DISC KIT 07.4529.0216GT 50
8 0707150264GT 51
9  0707150245GT 52

10 IN GASKET KIT 07.4529.0217GT 53

11  0707150242GT Brake Plate Gear..........coccoocveviiieniennnnne 1 54

12 IN BEARING KIT 07.4529.0215GT 55

13 IN GASKET KIT 07.4529.0217GT 56

14 IN GASKET KIT 07.4529.0217GT 57

15  0707150259GT Brake PiSton.........cccocvevvrviieiieeicneenene 1 58

16 IN GASKET KIT 07.4529.0217GT 59

17 IN GASKET KIT 07.4529.0217GT 60

18 IN GASKET KIT 07.4529.0217GT 61

19  0707150250GT Belleville RiNG......ccccovviiriiiiiiiiieniiciiene 2 62

20  0707150239GT Retaining RiNG.......cccoooeeeiiieiinieeeiieeee 2 63

21 IN GASKET KIT 07.4529.0217GT 64

22 0707150258GT  PlUQ..ccecviieiiiiieeiiiieeesiiie e sieeeeeieeeeeieee e 1

23 0707150240GT Fixing Flange.......cccccoiiieiiiiieiiiiieciieeee 1

24 0707150253GT  Oil Seal RiNg......cccovveeieeriiiiieiieesieeeene 1

25  0707150254GT  Drum RiNG......coovieiiiiiiiiniieiienieenee e 1

26 IN GASKET KIT 07.4529.0217GT

27 IN BEARING KIT 07.0715.0436GT

28 IN BEARING KIT 07.0715.0436GT

29 IN GASKET KIT 07.4529.0218GT

30 IN GASKET KIT 07.4529.0218GT

31 IN GASKET KIT 07.4529.0218GT

32 IN GASKET KIT 07.4529.0218GT

33 IN GASKET KIT 07.4529.0218GT

34 0707150261GT  SPACET......cuviiiiriieiirieeriiee e 1

35 0707150419GT THIMBLE.......coviiiiiiiiiieeeceeeeeee 1

36  0707150256GT Bearing External Ring.... .1

37  0707150269GT Internal Gear.........cccceevvveiivenieenicnieene 1

38  0707150281GT Gear Fixing Flange.........cccococeeiiieennnnnn. 1

39  0707150267GT  SUN GeAr.......cciviiiiiiciiicieciee e 1

40 0707150420GT BRAKE PIPE........c.ctiiiiiiiiiiiiieee e 1

41  0707150272GT Gear Side Bracket............ccccecveeiiirneenen. 1

42 0707150255GT Motor Side Bracket...........cccccvvvevvrvenenne 1

43 0707150206GT Fixing Plate.........cccoovvirviiiieniiiiicniceee, 2
Genie

Part No. 57.0701.9011

Part No. Description Qty.
0707150276GT Gear Side Flange..........cccocvevvveciienineennne. 1
0707150265GT  DIUM....occiiiiiiiiiiie e 1
0707150421GT  PLANET HUB......ociiiiiiiiiiiieeeeeeeee 1
070715042GT BRAKE......coiiiiiiiiiiiee e 1
0707150280GT  Teflon Shim.........ccooooiiiiiiiiiiiiiiiiiee, 1
0707150275GT Screw TE 10.9 UNI 5739.......cccccevnneenne 16
0707150283GT Screw TE 10.9 UNI 5739.......ccceevvinnnnns 11
0707150271GT  Screw TE 10.9 UNI 5739

0707150241GT  Screw TE 10.9 UNI 5739

0707150302GT Screw TCEI 12.9 UNI 5931.........ccccuvveeen 2
0707150301GT Screw TSPEI 10.9 UNI 5933..............cee. 2
0707150279GT Retaining Ring DIN 472........cccccceveuienee. 1
0707150277GT  Retaining RiNG.......ccccovvvenieniiciiciieeen 1
0707150244GT  Elastic Pin UNI 6873..........ccooovvieiiiieeanns 6
0707150389GT  PlUQ....eieiviiiiiieiiiiieeniie e 2
0707150380GT  PlUQ..ceeiiiieeiiiieeiiieeeiiieeesiieeeeieeeeeieee e 1
0707150238GT  ValVe......ccoceiiiiiiiiiiicciec e 1
0707150423GT PIPE FITTING... .1
0707150424GT  PIPE FITTING.......ovviiieiiiiiiiieeee s 1
0707150425GT  PIPE FITTING.......ooiiiiiiiiiiiiiieee e 1
0707150243GT  Hidraulic MOtOr.........c.ccovvveieieeeneeee 1

35

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



I 100 Components

June 2018

111.1 608720 Winch - Max Load 5000 Kg - Part 1 - To SN HYW5DL16M-1023

36

Part No. 57.0701.9011



June 2018

100 Components

111.1 608720 Winch - Max Load 5000 Kg - Part 1 - To SN HYW5DL16M-1023

Item Part No. Description Qty. |Item
1 0140010098GT Screw TE M20X110 UNI5737 8.82ZN...... 1 44
2 01003L0061GT FLAT WASHER D20 UNI 6592 ZN.......... 2 45
3 0100230060GT STOP NUT M20 UNI 7473 6S ZN........... 1 46
4 5113019141GT Attachement Chassis........c.ccccecveeneerncene 1 47
5  5113019245GT Support Bracket.........ccoouveeiiiiiniiieeennnns 2 48
6 0100030205GT SCREW M8X25 UNI 5931 8.8 ZN.......... 2 49
7 5407020005GT WEAR PAD,100X25X15.......ccceviviiiiiiiinnns 1 50
8 0140230011GT  Stop Nut M18 UNI 7473.......oeveveieiiiiinenn
9 0100310100GT FLAT WASHER D18 UNI 5714 ZN.

10 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............
11 0908030623GT Lock Clip D10X80.......cccvcureeariiriaiiieeaines 2
12 09080830344GT Spring Catch 4X40 ZN........ccceevveeneennenne 2
13 0L000LO308GT SCREW M10X70 UNI 5737 8.8 ZN........ 2
14 0140010181GT Screw TE M18X 45 UNI5737 10.9 ZN.....4
15  0442340011GT  Hydraulic Re€l......ccccoviiiiiiiiiiiieiieiee 1
16 01003L0054GT FLAT WASHER D6 UNI 6592 ZN............ 4
17 010001L0156GT SCREW M6X20 UNI 5739 8.8 ZN..........
18 0100310298GT FLAT WASHER D6 UNI 6593 ZN...
19 01L000B0159GT SCREW M6X35 UNI 5931 8.8 ZN..........
20  0908030856GT Pipe Clamp D 10.....ccccceeeeiieeeiiieeiiieeene 3
21  5113019140GT Cable Lock Interface Bracket.................. 1
22 0201170051GT GREASE NIPPLE M6.........ccvvvveiiiiiiiinen 1
23 01003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 6
24 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............ 2
25 0908030055GT  CHAIN....cctiiiiieeeeiieeeee e 0.6-m
26 0140320002GT SPRING WASHER D6 ZN..........ccccuvveeen
27 01000L0102GT SCREW M6X30 UNI 5739 8.8 ZN.
28  5113019081GT Threaded Pin.......ccccooeriiiniiniieenieinene
29  BA08000004GT  SPriNG..cccveeeiiereeiirieeiiieeeaieeesnireeesinee e 1
30  0442270008GT CLAMP S16 D12 HOLE 8.4........ccccneee. 3
31  5113019079GT Threaded Half DiSC.........ccoevvieneirnienen. 1
32  5113019080GT Hole Half DiSC........ccceviiiiiieiiiiiiciieee, 1
33 0140320003GT SPRING WASHER D8 ZN.........cccovveeane 2
34 0LOO0B0MIGT SCREW....ciiiiiiiiiiiiiieeeee s 2
35  5113019101GT Winch Roller Support Without Roller
Pad......cccoiiiiii 1
36  5501150018GT Complete Winch Roller...........cccccvueeneee. 1
37 0140320004GT SPRING WASHER D10 ZN........covuvveeen 4
38 010001L0356GT SCREW M10X30 UNI 5739 8.8 ZN........ 4
39  (946790006GT Steel Rope D12.
40  5501150021GT  Pulley BIOCK......c.cevuirieiiriieiiriieicsiieee
41  (0946210019GT Swivel HOOK........cccocuveiiiiiiiiiiiiiicieee, 1
42 5113019104GT  Short Winch ROll.........cccoovveiiiiiiiiiee 2
43 5113019102GT  Short Winch Pin........ccccoevieiiiinicinceee. 2
Genie

Part No. 57.0701.9011

Part No. Description Qty.
01003L0097GT FLAT WASHER D12 UNI 5714 ZN.......... 8
0140320005GT SPRING WASHER D12 ZN...........c....... 8
01.000L0506GT SCREW M12X30 UNI 5739 8.8 ZN........ 8
5113019103GT Long Winch Pin..........cccceviiiiiciiciincennn. 2
5113019105GT Long Winch ROll..........ccoociiiiiiiiiiiiiiis 2
0946181847GT Entaglement Hazard Decal..................... 1
(0946160010GT Decal, Maximum Capacity 5000 Kg........ 1
37

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



I 100 Components June 2018

111.2 608726 Winch - Max Load 5000 Kg - Part 1 - From SN HYW5DL16M-1024

38 Part No. 57.0701.9011



June 2018

100 Components

111.2 608726 Winch - Max Load 5000 Kg - Part 1 - From SN HYW5DL16M-1024

Item Part No. Description Qty. |Item
1 01400100182GT SCREW HH M24X120 UNI5737 10.9 42
ZIN ettt 1 43
2 01003L0063GT FLAT WASHER D24 UNI 6592 ZN.......... 2 44
0140230009GT STOP NUT M24 UNI 7473-7474 8G 45
ZIN e 1
4 5113019141GT Attachement Chassis........c.ccccecveeneenncene 1 46
5  5113019245GT Support Bracket.........ccocuveeiiiiiiiiieeeinnes 47
6 0100030205GT SCREW M8X25 UNI 5931 8.8 ZN. 48
7 5407020005GT WEAR PAD,100X25X15.......cccevieiiiiiiannns 49
8 0140230011GT  Stop Nut M18 UNI 7473.......oovvveieiiiinenn 4 50
9 01003L0100GT FLAT WASHER D18 UNI 5714 ZN.......... 8 51
10 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............ 4 52
11 0908030623GT Lock Clip D10X80.......cccvcuveeariirreiiieeaines 2 53
12 09080830344GT Spring Catch 4X40 ZN......ccccoevveeveennenne 2 54
13 010001L0308GT SCREW M10X70 UNI 5737 8.8 ZN........ 2
14 0140010206GT SCREW TE M18 x 100 10.9 ZN UNI
ST 37 e 4
15  0442340011GT Hydraulic Re€l........ccooveiviiiiiiiiiiieeee 1
16 01003L004GT FLAT WASHER D6 UNI 6592 ZN............ 4
17 010001L0156GT SCREW M6X20 UNI 5739 8.8 ZN..........
18 0100310298GT FLAT WASHER D6 UNI 6593 ZN...
19 0100030153GT SCREW M6X15 UNI 5931 8.8 ZN..........
20 0908030029GT PIPE CLAMP D 10....cccciiiiiiiiieeeeeiiiiiees 3
21  5113019140GT Cable Lock Interface Bracket.................. 1
22 0201170051GT GREASE NIPPLE M6........c.cvvvvveeiiiiiinns 1
23 01003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 6
24 0100230055GT NUT,STOP,M10 UNI 7473 6S ZN............ 2
25 0908030055GT  CHAIN....cctiiiiieeeeiieeeee e
26 0140320002GT SPRING WASHER D6 ZN...........cccuvveees
27 01000L0102GT SCREW M6X30 UNI 5739 8.8 ZN.
28  5113019081GT Threaded Pin.......c.cccoovvriviviiiiieenieinens
29  BA08000004GT  SPriNG..cccveeeiiireeiirieeiiieeeaieeesnireeesineeee 2
30 0442270008GT CLAMP S16 D12 HOLE 8.4.................... 3
31 5113019079GT Threaded Half DisC.........cccccevveirivrniennn. 1
32 5113019080GT Hole Half DiSC.......ccocuveeriiieeaiiiieiiieeais 1
33 0140320003GT SPRING WASHER D8 ZN.........cccovveeane 2
34 0LOO0B0MIGT SCREW....ciiiiiiiiiiiiiieeeee s 2
35 0L00320055GT  Spring Washer D10 UNI 1751 ZN........... 4
36  0707150438GT Complete Winch Roller .1
37 0100030960GT SCREW M8X100 UNI 5931 8.8 ZN........ 2
38 5113009252GT HALF DISC......ociiiiiiiieeiiiiieeeee e 1
39  (0946790009GT ROPE......ccoiiiiiiiitiiieee e 1
40  5501150021GT  Pulley BIOCK......c.cevuirieiiriieiiriieicsiieee 1
41 094621.0019GT  Swivel HOOK.........eeeriiieiiiiieiiiieeeieeees 1
Genie

Part No. 57.0701.9011

Part No. Description Qty.
0707150415GT  SHAFT ..eiiiiiieee e 2
0707150418GT  PIPE......oiiiiiiiiiiieeeeeee e 2
0707150416GT BEARING.......coiiiiiieiiiiieeiiie e 2
0707150417GT  PULLEY .coiiiiiiiiiiiieeieee e 1
0707150414GT  SHAFT ..ooiiiiieee e 1
5113019253GT HALF DISC....cooiiiiiiiiiieiiiieeeeee e 1
0100230056GT STOP NUT M12 UNI 7473 6S ZN........... 1
01003L0057GT WASHER,D12 UNI 6592 ZN..........ccevveeee 1
(0946160010GT Decal, Maximum Capacity 5000 Kg........ 1
0LO00LO2SAGT SCREW M8X20 UNI 5739 8.8 ZN.......... 4
5108114896GT SUPPORT.....coiiiiiiiieeeeeeiiieee e 1
01400L0205GT SCREW TE M12X140.......ccccovivreirieenns 1
5108114897GT BRACKET ..ottt 2
39

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



g,

P e

June 2018

I 100 Components

112.1 608721 Winch - Max Load 5000 Kg - Part 2 - To SN HYW5DL16M-1023

\F—— B¢ PO o
o e, - g’ \ A |
AN e 4
RN % - \
N 4 m i3 ) ——
s - M, 1 o SEE. O G
Oo DAY s \
9 5
A
FAERNN W \ o

Part No. 57.0701.9011

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

40



June 2018 100 Components

112.1 608721 Winch - Max Load 5000 Kg - Part 2 - To SN HYW5DL16M-1023

Iltem Part No. Description Qty.
0L000LO260GT SCREW M8X45 UNI 5739 8.8 ZN ........ 1
2 0908030525GT DOUBLE HOSE LOCKING PLATE
3 0908030524GT
4 0707150372GT
5 0442100019GT QUICK COUPLING, FEMALE 1/2.......... 2
6 0604420122GT BONDED RING 1/2"......ccccviiiiiiiiiiienne. 2
7 0707150373GT  ROMIEN......eiiiiiiiieeiiie et 1
8 0442100018GT QUICK COUPLING, MALE 1/2............... 2
9  0707150371GT Roper Pusher Assy Hoist TMA TN22......1
10  5502070004GT Hoist Manifold..........c.ccccvevvriienieinicinene 1

11  0140010078GT SCREW M8X20 DIN 6923 8.8 ZN.......... 4
12 0406070121GT PIPE FITTING 3/4 BSPX13/16-16

ORFS..oiii e 8
13 0406050760GT Flexible Hose R2 X 1/2 LG 600 FD F90

13/16-16..cccciiieiieciiieie e 2
14  0406061149GT Flexible Hose R2 X 1/4 450 F90 FD

9/16"-18...eeiiieeeeee e 3
15  0406070112GT PIPE FITTING M-M A 90 1/4 BSPX9/16-18

ORFS...ooiiiiiiiieeee
16  5108114255GT Hydraulic Switch Bracket
17  0l003L0054GT FLAT WASHER D6 UNI 6592 ZN............ 4
18  0140320002GT SPRING WASHER D6 ZN........ccccoeevuneene 4
19  0LO00LO10AGT SCREW M6X40 UNI 5739 8.8 ZN.......... 4
20  0l003L0055GT  FLAT WASHER D8 UNI 6592 ZN............ 2
21  0140320003GT SPRING WASHER D8 ZN.......cccceoveruneene 2
22 0lO00LO2S7GT  SCREW M8X30 UNI 5739 8.8 ZN.......... 2
23 (442300116GT Hydraulic SWitCh.........ccoeiiiiiiiiiiiiiieee 2
24  0406070113GT PIPE FITTING 1/4 BSPX9/16-18

ORFS..oiii e 5
25 0543290032GT  ACCUMUIALON...ccciuviieeiiieeeiiiieeeieeeeeiiee s 1
26  0604420121GT BONDED RING M18........cooiiiiiieiieaninne 1
27  0408000067GT Pipe Fitting M18X1.5X1/4 BSP... .1
28  0604420117GT BONDED RING 1/4".....ccccveviiiiieiiieannnne 1
29  0406060971GT Flexible Hose R2 X 1/2 LG 3000 FD F90

13/16"-16 ORFS.....cccciiiiiiiieiieeieeseeee 2

Ganie

Part No. 57.0701.9011 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



June 2018

I 100 Components

112.2 608727 Winch - Max Load 5000 Kg - Part 2 - From SN HYW5DL16M-1024

(2

W s coecessenmmssssesmacon

%
%
y

@Mw.@ M® .\.\_\l..w .

0] D § Q“”i // mm

MNM \ mw
L ®

W ot
vve | /_W ﬂ@\ 2\
@@@@J%f@
\N

mOR

Part No. 57.0701.9011

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

42



June 2018 100 Components

112.2 608727 Winch - Max Load 5000 Kg - Part 2 - From SN HYW5DL16M-1024

Iltem Part No. Description Qty.
0L000LO260GT SCREW M8X45 UNI 5739 8.8 ZN ........ 1
2 0908030525GT DOUBLE HOSE LOCKING PLATE
3 0908030524GT
4 0707150434GT
5 0442100019GT QUICK COUPLING, FEMALE 1/2.......... 2
6 0604420122GT BONDED RING 1/2"......ccccviiiiiiiiiiienne. 2
7 0707150435GT  ROMIEN......eiiiiiiiieeiiee et 1
8 0442100018GT QUICK COUPLING, MALE 1/2............... 2
9  0707150410GT Roper Pusher ASSY.........ccoocveiiiiiieennennns 1
10  5502070004GT Hoist Manifold..........c.ccccvevvriienieinicinene 1

11  0140010078GT SCREW M8X20 DIN 6923 8.8 ZN.......... 4
12 0406070121GT PIPE FITTING 3/4 BSPX13/16-16

ORFS..oiii e 8
13 0406050221GT  Flexible Hose R2 X 1/2 Lg.650 FD - F90

13/16"-16 ORFS 280 BAR.........ccceevivenne 2
14  0406060428GT FLEXIBLE HOSE........cccooiiiiiiiieiiieee 2
15  0406070112GT PIPE FITTING M-M A 90 1/4 BSPX9/16-18

ORFS..oiii e 3
16 5108114255GT Hydraulic Switch Bracket.............cceeeuee. 1
17  0l003L0054GT FLAT WASHER D6 UNI 6592 ZN............ 4
18  0140320002GT SPRING WASHER D6 ZN.........ccoovevuneene 4
19  (0LO00LO10AGT SCREW M6X40 UNI 5739 8.8 ZN.......... 4
20  0l003L0055GT  FLAT WASHER D8 UNI 6592 ZN............ 2
21  0140320003GT SPRING WASHER D8 ZN
22 0lO00LO2S7GT  SCREW M8X30 UNI 5739 8.8 ZN.......... 2
23 0442300116GT Hydraulic SWItCh........cccoeviiiiiiiiiiiiieee 2

24  0406070113GT PIPE FITTING 1/4 BSPX9/16-18

25  0643290032GT

26 0604420121GT BONDED RING M18......cooveeveeieiieieeanne. 1
27 04.06000067GT Pipe Fitting M18X1.5X1/4 BSP............... 1
28 0604420117GT BONDED RING 1/4" ..., 1
29 04.06050971GT  Flexible Hose R2 X 1/2 LG 3000 FD F90
13/16"-16 ORFS....cooeeeieeeeeeeeeeeeee, 2
30 0406050634GT HOSE R2X1/4 LG 650 FD-F90 9/16-18
ORFS .. 2
31 0406070111GT PIPE FITTING 1/2 BSPX13/16-16
ORFS . 4
32 0406070132GT PIPE FITTING 45 M-M 1/4 BSPX9/16-18
ORFS . 1
33 0707150433GT ROLLER. ...ccoui i 1
Genie

Part No. 57.0701.9011 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



I 100 Components

June 2018

113.1 608722 Winch - Max Load 5000 Kg - Part 3 - To SN HYW5DL16M-1023

a4

Part No. 57.0701.9011



June 2018

100 Components

113.1 608722 Winch - Max Load 5000 Kg - Part 3 - To SN HYW5DL16M-1023

Item Part No. Description Qty. |Item
1 0707150375GT  ValVE....oviiiiieeiiiie e 1 46
2 0707150230GT Retaining RiNG........ccoceeiiiiieniieeeiieee s 2 a7
3 0707150377GT Fixing Flange.........cccocoiieiiiiiiiiiiciiene 1 50
4 0707150271GT Screw TE 10.9 UNI 5739......cccvevvviiinnnns 8 51
5  0707150242GT Brake Plate Gear..........cccceeviuiieeiiieeennnns 1 52
6  0707150379GT Hidraulic MOtOr.........cccoveeiiiiiie e 1 53
8  0707150245GT WaSher......ccciviiiiiiiiiieiiieeeeecee 1
9 O707150307GT  Pipe FIttiNG... ... rrrrroroeeeeeeeeeeeeeeeeeeeersns 1 54

10 IN BRAKE GASKET KIT 07.4529.0223GT 56
11 IN BRAKE BUSCHING KIT

07.4529.0220GT 58
12 IN GASKET KIT 07.4529.0224GT 59
13  0707150250GT Belleville Ring... 60
14 O7O7150B80GT  PlUG..rrreeeeeererrrrrsessssesssessseeseeseessseseseseeees 61
15 IN BRAKE GASKET KIT 07.4529.0223GT 63
17 O707150382GT  DIUM RING.....reeroorroeoeoeeeeeeeseeeeeeeeeens 1 65
18 O707150408GT Motor Side Bracket.............cccccccovvrrrrinn, 1 66
19  0707150256GT Bearing External RiNg........ccccocceeeiiieene 1 67
21 0707150258GT  PlUQ..cciueiiiieiiiieiiiesiieeniie et 1
22 0707150402GT  Brake PistON.........cccocveeeiiieeeiiieesiieeanees 1
23 0707150381GT Brake HOUSING.......ccccooeeieiiiieiiieeiiieeene 1
24 0r07150388GT Spacer
25 IN BRAKE GASKET KIT 07.4529.0223GT
26 IN BRAKE GASKET KIT 07.4529.0223GT
27  0707150264GT Retaining Ring DIN 472.........cccceveeineene 1
28 0707150400GT  DIUM..cciiiiieiiiiiiiiieeeeeesiiieeee e e eiiireee e 1
29 IN BRAKE BUSCHING KIT

07.4529.0220GT
30  0707150334GT  SUN GEAI......coiiuiieiriieeeiiieeeniree e e 1
31 0707150385GT  Planet Hub........ccccooviieeeiiieeeiiie s 1
32 0707150387GT  Internal Gear..........cocveeeiieeeiiiieeiiieeeees 1
33 IN GASKET KIT 07.4529.0224GT
34 0707150275GT  Screw TE 10.9 UNI 5739......cceviiiiiiiinnnns 4
35  070715030GT Gear Side Bracket.........cccccocveeeiiieenninnnn. 1
36  0707150393GT Thimble Pocket..
37 0707150391GT  Thimble....cccvevieiiiiieeiiee e
37 0707150392GT  Thimble......cueeiiiiiiiiieeee e 1
38  0707150271GT Screw TE 10.9 UNI 5739.......ccccvnvennenne 8
39  07071503AGT Gear Side Flange.........cccccevevveenienneennen. 1
40  0707150277GT  Retaining RiNG.......ccccoovveieiiiiieniiieeeieeen. 1
41 IN GASKET KIT 07.4529.0224GT
42 0707150279GT Retaining Ring DIN 472..........ccccvvvienee. 1
44 070715036GT Gear Fixing Flange.........cccococeeviieenninnen. 1
45 IN BEARING KIT 07.4529.0221GT

Genie

Part No. 57.0701.9011

Part No. Description Qty.
0707150397GT Screw TE 10.9 UNI 5739........ccccevunenne 12
0707150398GT Elastic Pin UNI 6873..........cccccveeiiiieeannns 4
0707150405GT Brake Closer RiNg.........cccoceeriieeiierineennnn. 1
0707150386GT Screw TCEI 12.9 UNI 5931................... 10
IN BRAKE GASKET KIT 07.4529.0223GT
IN BRAKE BUSCHING KIT
07.4529.0220GT
IN BRAKE BUSCHING KIT
07.4529.0220GT
0707150389GT  PlUQ..cciiuveieeiiiieeeiiiee et 2
IN BRAKE GASKET KIT 07.4529.0223GT
0707150401GT  Fixing Plate.......c.ccoviirivienieniiciieiieeen 2
0707150297GT  ROMIEN.....eeiieiiiiieieee e 53
0707150298GT Roller HouSING.........ccoovverieniieniienieene. 2
0707150404GT  Screw TE 10.9 UNI 5739.......cccoeviviiinnns 8
0707150374GT Screw TCEI 12.9 UNI 5931..........cccuvveees 2
0707150246GT  Pipe Fitting
0707150378GT  Brake Pipe.......ccccceviiriiiniiniiciicnicee 1
45

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch



100 Components June 2018

113.2 608728 Winch - Max Load 5000 Kg - Part 3 - From SN HYW5DL16M-1024

TEREX BRAND

46

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch Part No. 57.0701.9011



June 2018

100 Components

113.2 608728 Winch - Max Load 5000 Kg - Part 3 - From SN HYW5DL16M-1024

Item Part No. Description Qty. |Item
1 0707150377GT Fixing Flange........cccccooiivieniieiniciieenne. 1 43
2 0707150405GT Brake Closer RiNg.........cccoceeviiieeeiiieeennnns 1 44
3 0707150382GT  Drum RiNG.....ccoceviiuierieiiieiiieiee e 1 45
4 0707150242GT Brake Plate Gear.........ccoccvevvevveeneennene 1 46
5  0707150402GT Brake PiSton.........cccccciiiiiiiiiiiniiiieiienns 1 48
6  0707150245GT WaSher........cooiiieiiiiiiiicce e 1 49
7  070715031GT Brake HOUSING.......ccccemieeiiiiiiiiiienieenne 1 50
8 0707150305GT Screw TE 10.9 UNI 5739.......ccccevviiinnnns 6 51
9  0707150376GT 52

10 IN BRAKE BUSCHING KIT 53
07.4529.0220GT 54

11 IN BRAKE BUSCHING KIT 55
07.4529.0220GT

12 IN BRAKE GASKET KIT 07.4529.0223GT 56

13 IN BRAKE GASKET KIT 07.4529.0223GT 57

14 IN BRAKE GASKET KIT 07.4529.0223GT 58

15 IN BRAKE GASKET KIT 07.4529.0223GT

16 IN BRAKE GASKET KIT 07.4529.0223GT

17 IN BRAKE GASKET KIT 07.4529.0223GT

18  0707150264GT Retaining Ring DIN 472.........cccceveeineene 1

19  0707150239GT Retaining RiNG........cccooevvviiiiniiiiniciiens 2

20 IN BRAKE DISCK KIT 07.4529.0222GT

21 IN BRAKE DISCK KIT 07.4529.0222GT

22 0707150250GT Belleville Ring

23 IN BRAKE GASKET KIT 07.4529.0223GT

24 IN BRAKE GASKET KIT 07.4529.0223GT

25 IN BRAKE GASKET KIT 07.4529.0223GT

26 0707150380GT  PlUQ..ccicuiieeiiiieeeiiiiee e 1

27 O707150258GT  PlUQ..ccuviiiieiiiieiieiiieeniie et 1

28 0707150429GT BRACKET SPACER.......cccciiiieieiiiiiieen 1

29 0707150430GT  THIMBLE........ceiiiiiiiiiiiieeeeeeeeeee 1

30  0707150256GT Bearing External Ring..........cccooevrveenee. 1

31  07071503%6GT Gear Fixing Flange..........ccccoceenivnniennen. 1

32 0707150378GT Brake Pipe.......ccccoiiiiiiiieiiiiiieeiiieeesiiennn 1

33  070715030GT Gear Side Bracket.... W1

34 0707150403GT Motor Side Bracket..........ccocevveerecrneennnn. 1

35  0707150401GT  Fixing Plate.........cooooeeiiieiiiiiiieeiiiee e 2

36  07071503MGT Gear Side Flange.........ccccoevveeieenneennnn. 1

37 0707150400GT  DIrUMo..ciiiiieeiiiiiiiiieee et e e eiiireee e 1

38 0707150431GT BRAKE.......iiiiiiiiiiiiieeeeieeee e 1

39 0707150275GT Screw TE 10.9 UNI 5739.......cccvviiivinnns 4

40 0707150404GT  Screw TE 10.9 UNI 5739......cceviviviiiinnns 8

41 0707150271GT Screw TE 10.9 UNI 5739 16

42 0707150397GT Screw TE 10.9 UNI 5739 12

Genie

Part No. 57.0701.9011

Part No.

0707150374GT

0707150277/GT
07.07150398GT

07.07150389GT
0707150375GT
07.07150423GT
07.07150424GT
0707150379GT

0707150432GT

Description

Screw TCEI 12.9 UNI 5931.........cccceeeee.. 2
INWINCH BEARING KIT 07.4529.0221GT
INWINCH GASKET KIT 07.4529.0224GT
IN WINCH GASKET KIT 07.4529.0224GT
Retaining RiNG.......cccoevviieiiiiieiiieeeien 1
Elastic Pin UNI 6873.........ccccovvevveneenene. 4
IN WINCH GASKET KIT 07.4529.0224GT
IN WINCH GASKET KIT 07.4529.0224GT

PIPE FITTING.....cocoiiiiiee e 1
Hidraulic MOtor..........cccooveiiiniiiicce 1
INWINCH BEARING KIT 07.4529.0221GT
GEAR BOX...iiiiiiiiiiiieiieeeec e 1

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

47



June 2018

| Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number

Page

Part Number Page

Part Number

Part Number

Page

01.0001.0102GT

01.0001.0104GT .

01.0001.0156GT

01.0001.0254GT
01.0001.0257GT
01.0001.0260GT

01.0001.0304GT .

01.0001.0308GT

01.0001.0356GT
01.0001.0410GT
01.0001.0506GT

01.0001.0554GT .

01.0001.0657GT
01.0003.0153GT

01.0003.0159GT .
01.0003.0205GT .
01.0003.0941GT .
01.0003.0960GT .
01.0019.0105GT .
01.0023.0053GT .

01.0023.0055GT

01.0023.0056GT
01.0023.0057GT
01.0023.0058GT

01.0023.0060GT .

01.0023.0208GT
01.0031.0054GT

01.0031.0055GT
01.0031.0056GT
01.0031.0057GT

01.0031.0058GT .

01.0031.0059GT
01.0031.0061GT

01.0031.0063GT .

01.0031.0097GT
01.0031.0100GT
01.0031.0298GT

01.0032.0055GT

01.4001.0016GT .
01.4001.0031GT .
01.4001.0078GT .
01.4001.0098GT .
01.4001.0181GT .
01.4001.0182GT .

01.4001.0183GT
01.4001.0205GT

01.4001.0206GT .

01.4019.0025GT
01.4023.0009GT

01.4023.0011GT .

01.4032.0002GT

01.4032.0003GT

01.4032.0004GT
01.4032.0005GT

01.4034.0001GT .

01.4041.0016GT
02.0112.0155GT

02.0117.0051GT .
04.0600.0067GT .
04.0605.0221GT .
04.0605.0428GT .
04.0605.0441GT .
04.0605.0684GT .

04.0605.0760GT

....... 13, 25, 27, 37, 39

.21, 29, 31,41, 43

....... 11, 15,17, 19,
25, 27,37,39

....... 27,39

....... 29, 31, 41, 43

....... 21,29, 31, 41, 43

.19

....... 11, 13, 15, 17,
19, 25, 27, 37, 39

....... 25, 37

....... 17,19

....... 25, 37

....... 11, 13, 15, 17,
19, 25, 27, 37, 39
....... 17,19, 27, 39

....... 11,13, 15, 17,
19, 21, 25, 27,
29, 31, 37, 39,
41, 43

....... 29,31, 41,43

....... 19, 25, 27, 37, 39

....... 17,19, 27, 39

.19

....... 25,27

....... 25, 27, 37

.39

....... 25,37

....... 37,39

....... 19, 21, 25, 27,
37,39

....... 27,39

..19,21

.27

..21,29, 31,41, 43

....... 11,13, 15,17,
19, 21, 25, 27,
29, 31, 37, 39,
41, 43

....... 19, 25, 27, 29,
31,37, 39,41, 43

....... 25,37

....... 11,13, 15,17, 19
.19, 25, 27, 37, 39
.21, 29,31, 41, 43
.31, 43

.31, 43

.21

.43

....... 21, 29,41

04.0605.0971GT ....... 29,31, 41, 43

04.0605.1147GT ....... 21
04.0605.1148GT ....... 21

04.0605.1149GT ....... 29,31, 41
04.0607.0111GT ....... 21,29,31,43
04.0607.0112GT ....... 19, 21, 29, 31,

41,43

04.0607.0113GT ....... 19, 21, 29, 31,

41, 43
04.0607.0121GT ....... 41, 43
04.0607.0132GT ....... 43
04.0607.0145GT ....... 21

07.0715.0307GT

07.0715.0308GT ...

07.0715.0309GT
07.0715.0310GT

07.0715.0312GT
07.0715.0313GT

07.0715.0315GT
07.0715.0316GT

07.0715.0317GT ...

07.0715.0318GT

04.4210.0018GT ....... 21, 29, 31, 41, 43 07.0715.0319GT

04.4210.0019GT ....... 21, 29, 31, 41, 43 07.0715.0320GT ...

04.4227.0008GT ....... 19, 25, 27, 37, 39 07.0715.0321GT

04.4234.0009GT ....... 25,27
04.4234.0010GT ....... 19
04.4234.0011GT ....... 37,39

04.4239.0116GT ....... 19, 21, 29, 31,

41, 43

07.0715.0238GT ....... 33,35

07.0715.0239GT ....... 33, 35, 45, 47

07.0715.0240GT ....... 33,35
07.0715.0241GT ....... 33,35

07.0715.0242GT ....... 33, 35, 45, 47

07.0715.0243GT ....... 33,35
07.0715.0244GT ....... 33,35

07.0715.0245GT ....... 33, 35, 45, 47

07.0715.0246GT ....... 33,45

07.0715.0250GT ....... 33, 35, 45, 47

07.0715.0251GT ....... 33

07.0715.0253GT ....... 33,35
07.0715.0254GT ....... 33,35
07.0715.0255GT ....... 33,35

07.0715.0256GT ....... 33, 35, 45, 47
07.0715.0258GT ....... 33, 35, 45, 47

07.0715.0259GT ....... 33,35
07.0715.0260GT ....... 33,35
07.0715.0261GT ....... 33,35

07.0715.0264GT ....... 33, 35, 45, 47

07.0715.0265GT ....... 33,35
07.0715.0267GT ....... 33,35
07.0715.0268GT ....... 33

07.0715.0269GT ....... 33,35

07.0715.0271GT ....... 33, 35, 45, 47

07.0715.0272GT ....... 33,35
07.0715.0273GT ....... 33
07.0715.0274GT ....... 33

07.0715.0275GT ....... 33, 35, 45, 47

07.0715.0276GT ....... 33,35

07.0715.0277GT ....... 33, 35, 45, 47
07.0715.0279GT ....... 33, 35,45

07.0715.0280GT ....... 33,35
07.0715.0281GT ....... 33,35
07.0715.0283GT ....... 33,35
07.0715.0284GT ....... 33
07.0715.0285GT ....... 33
07.0715.0287GT ....... 33,35
07.0715.0288GT ....... 33,35
07.0715.0292GT ....... 33
07.0715.0293GT ....... 33
07.0715.0296GT ....... 33,35
07.0715.0297GT ....... 33,45
07.0715.0298GT ....... 33,45
07.0715.0300GT ....... 33
07.0715.0301GT ....... 33,35
07.0715.0302GT ....... 33,35
07.0715.0303GT ....... 33
07.0715.0304GT ....... 33
07.0715.0305GT ....... 23, 47
07.0715.0306GT ....... 23

48

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

07.0715.0322GT

07.0715.0323GT ...
07.0715.0324GT ...
07.0715.0325GT ...
07.0715.0326GT ...
05.4329.0032GT ....... 21, 29, 31, 41, 43 07.0715.0327GT ...
06.0442.0117GT ....... 21, 29, 31, 41, 43 07.0715.0328GT ...
06.0442.0121GT ....... 21, 29, 31, 41, 43 07.0715.0329GT ...
06.0442.0122GT ....... 21, 29, 31, 41, 43 07.0715.0330GT ...
07.0715.0331GT ...

07.0715.0332GT
07.0715.0333GT

07.0715.0334GT ...

07.0715.0335GT
07.0715.0336GT

07.0715.0337GT ...

07.0715.0338GT
07.0715.0339GT

07.0715.0341GT
07.0715.0342GT

07.0715.0343GT ...

07.0715.0344GT
07.0715.0345GT

07.0715.0347GT
07.0715.0348GT

07.0715.0349GT ...
07.0715.0350GT ...
07.0715.0351GT ...
07.0715.0352GT ...
07.0715.0353GT ...
07.0715.0354GT ...
07.0715.0355GT ...
07.0715.0356GT ...
07.0715.0357GT ...

07.0715.0358GT
07.0715.0359GT

07.0715.0363GT ...

07.0715.0364GT
07.0715.0365GT

07.0715.0366GT ...

07.0715.0368GT
07.0715.0369GT

07.0715.0371GT ...

07.0715.0372GT
07.0715.0373GT

07.0715.0374GT ...

07.0715.0375GT
07.0715.0376GT

07.0715.0377GT ...

07.0715.0378GT
07.0715.0379GT

07.0715.0380GT ...
07.0715.0381GT ...
07.0715.0382GT ...
07.0715.0384GT ...
07.0715.0385GT ...
07.0715.0386GT ...

07.0715.0387GT

Genie

ATEREX BRAND

07.0715.0311GT ...

07.0715.0314GT ...

07.0715.0340GT ...

07.0715.0346GT ...

07.0715.0388GT

07.0715.0389GT .

07.0715.0390GT
07.0715.0391GT

07.0715.0392GT .

07.0715.0393GT
07.0715.0394GT

07.0715.0396GT .

07.0715.0397GT
07.0715.0398GT

07.0715.0400GT .

07.0715.0401GT
07.0715.0402GT

07.0715.0403GT .

07.0715.0404GT
07.0715.0405GT

07.0715.0410GT .
07.0715.0412GT .
07.0715.0414GT .
07.0715.0415GT .
07.0715.0416GT .
07.0715.0417GT .
07.0715.0418GT .
07.0715.0419GT .
07.0715.0420GT .

07.0715.0421GT
07.0715.0422GT

07.0715.0423GT .

07.0715.0424GT
07.0715.0425GT

07.0715.0426GT .

07.0715.0427GT
07.0715.0428GT

07.0715.0429GT .

07.0715.0430GT
07.0715.0431GT

07.0715.0432GT .

07.0715.0433GT
07.0715.0434GT

07.0715.0435GT .

07.0715.0437GT
07.0715.0438GT

09.0803.0029GT .
09.0803.0035GT .

09.0803.0055GT

09.0803.0344GT

09.0803.0524GT

09.0803.0525GT .

09.0803.0623GT

09.0803.0856GT

09.4616.0010GT .

09.4616.0014GT
09.4616.0040GT

09.4616.0124GT .

09.4618.1847GT
09.4621.0010GT

09.4621.0011GT .

09.4621.0013GT
09.4621.0016GT

09.4621.0019GT .

09.4621.0020GT
09.4621.0021GT

09.4621.0022GT .

09.4621.0023GT
09.4679.0006GT

09.4679.0007GT .
09.4679.0009GT .
51.0811.4255GT .
51.0811.4896GT .
51.0811.4897GT .
51.1301.9079GT .

51.1301.9080GT

....... 11, 13, 15, 17,
19, 25, 27, 37, 39

....... 11, 13, 15, 17,
19, 25, 27, 37, 39

....... 21,29,31,41,43

.21,29,31,41, 43

....... 11, 13, 15, 17,
19, 25, 27, 37, 39

....... 25,37

.37, 39

....... 17,19

....... 25,27

.15

....... 19, 25, 37

....... 11, 15,17

Part No. 57.0701.9011



June 2018 |

Part Number Index (continued) |

Part Number Page

51.1301.9081GT ....... 25, 27,37, 39
51.1301.9087GT
51.1301.9089GT .
51.1301.9094GT
51.1301.9095GT
51.1301.9097GT .
51.1301.9101GT .
51.1301.9102GT .
51.1301.9103GT .
51.1301.9104GT .
51.1301.9105GT .
51.1301.9138GT .
51.1301.9139GT .
51.1301.9140GT .
51.1301.9141GT
51.1301.9153GT
51.1301.9163GT .
51.1301.9164GT
51.1301.9169GT
51.1301.9170GT .
51.1301.9172GT
51.1301.9244GT
51.1301.9245GT .
51.1301.9252GT
51.1301.9253GT
54.0000.0234GT .
54.0002.0041GT
54.0002.0042GT
54.0002.0092GT .
54.0100.0029GT
54.0400.0039GT
54.0702.0005GT .
54.0800.0004GT .
55.0115.0014GT .
55.0115.0018GT .
55.0115.0021GT .
55.0115.0023GT .
55.0207.0004GT

Genie

ATEREX BRAND

Part No. 57.0701.9011 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch 49




June 2018

| Part Description Index

The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is

used on.

A

Accumulator.....21, 29, 31, 41, 43

Attachement Chassis.....15, 17, 19, 25, 27, 37,
39

Attachement Chassis - 5000 Kg.....13

Attachement Chassis 2500 Kg.....11

B

BEARING.....27, 39

Bearing.....23

Bearing External Ring.....33, 35, 45, 47
Bearing Fixing Flange.....23

Belleville Ring.....23, 33, 35, 45, 47

BONDED RING 1/2".....21, 29, 31, 41, 43
BONDED RING 1/4".....21, 29, 31, 41, 43
BONDED RING M18.....21, 29, 31, 41, 43
BRACKET.....27, 39

Bracket.....19

BRACKET SPACER.....47

BRAKE.....35, 47

Brake Cloeser Ring.....23

Brake Closer Ring.....33, 35, 45, 47
BRAKE HOUSING.....35

Brake Housing.....23, 33, 35, 45, 47
BRAKE PIPE.....35

Brake Pipe.....23, 33, 45, 47

Brake Piston.....23, 33, 35, 45, 47

Brake Plate.....23

Brake Plate Gear.....23, 33, 35, 45, 47

C

Cable Lock Interface Bracket.....25, 27, 37, 39

CHAIN.....11, 13, 15, 17, 19, 25, 27, 37, 39

Clamp.....19

CLAMP S16 D12 HOLE 8.4......19, 25, 27, 37,
39

Complete Winch Roller.....25, 27, 37, 39

Cotter Pin 4X 45 UNI 1336 ZN....... 11, 13, 15,
17,19

D

Decal, Maximum Capacity 5000 Kg.....37, 39
DECAL,MAXIMUM CAPACITY 4000 KG.....25,

27

DOUBLE HOSE CLAMP D22....21, 29, 31, 41,
43

DOUBLE HOSE LOCKING PLATE D22.....21,
29, 31, 41, 43

Drum.....33, 35, 45, 47
Drum Ring.....23, 33, 35, 45, 47

E

Elastic Pin UNI 6873.....23, 33, 35, 45, 47
Entaglement Hazard Decal.....19, 25, 37

F
Fixing Flange.....33, 35, 45, 47
Fixing Plate.....23, 33, 35, 45, 47
FLAT WASHER D10 UNI 6592 ZN....... 19, 25,
27,37,39
FLAT WASHER D12 UNI 5714 ZN.....25, 37
FLAT WASHER D14 UNI 6592 ZN.....19

FLAT WASHER D16 UNI 6592 ZN.....25, 27

FLAT WASHER D18 UNI 5714 ZN.....37, 39

FLAT WASHER D20 UNI 6592 ZN....25, 27, 37

FLAT WASHER D24 UNI 6592 ZN.....39

FLAT WASHER D6 UNI 6592 ZN....11, 13, 15,
17,19, 21, 25, 27, 29, 31, 37, 39, 41, 43

FLAT WASHER D6 UNI 6593 ZN....19, 21, 25,
27,37,39

FLAT WASHER D8 UNI 6592 ZN....29, 31, 41,
43

FLEXIBLE HOSE.....31, 43

Flexible Hose R2 X 1/2 LG 3000 FD F90
13/16"-16 ORFS.....29, 31, 41, 43

Flexible Hose R2 X 1/2 LG 600 FD F90
13/16-16.....21, 29, 41

Flexible Hose R2 X 1/2 LG. 2500 F90 FD
13/16-16 ORFS.....21

Flexible Hose R2 X 1/2 Lg.650 FD - F90
13/16"-16 ORFS 280 BAR.....31, 43

Flexible Hose R2 X 1/4 1300 F90 F90 9/16"-18

Flexible Hose R2 X 1/4 3100 F90 FD
9/16"-18.....21

Flexible Hose R2 X 1/4 450 F90 FD
9/16"-18.....29, 31, 41

Front Support Bracket.....17, 19

GEAR BOX.....47

Gear Fixing Flange.....33, 35, 45, 47

Gear Side Bracket.....23, 33, 35, 45, 47
Gear Side Flange.....23, 33, 35, 45, 47
GREASE NIPPLE M6.....19, 25, 27, 37, 39
Grove Drum.....23

Grub Screw M8 x 8 DIN 913 ISO 4026.....19

H

HALF DISC.....27, 39

Hidraulic Motor.....33, 35, 45, 47

Hoist Manifold.....21, 29, 31, 41, 43

Hole Half Disc.....19, 25, 27, 37, 39

HOSE R2X1/4 LG 650 FD-F90 9/16-18

Hydraulic Reel.....19, 25, 27, 37, 39
Hydraulic Switch.....19, 21, 29, 31, 41, 43
Hydraulic Switch Actuator Assy.....19
Hydraulic Switch Bracket.....29, 31, 41, 43

I
Internal Gear.....23, 33, 35, 45

J
JIB ROPE WEIGHT.....19

L
Lock Clip D10X80....11, 13, 15, 17, 19, 25, 27,
37,39
Long Winch Pin.....25, 37
Long Winch Roll.....25, 37

M

Master Link.....11, 13, 15, 17
Max Load Plate.....15, 17, 19
Motor.....23

Ganie

50

Motor Side Bracket.....23, 33, 35, 45, 47

N

Nut M 16 UNI 7473 8G 2ZN.....27

NUT M10 UNI 5588 6S ZN.....19

NUT,STOP,M10 UNI 7473 6S ZN....11, 13, 15,
17, 19, 25, 27, 37, 39

NUT,STOP,M16 UNI 7473 6S ZN.....25

NUT, TOP LOCK,M20,UNI7474,8G,2ZN.....27

O
O-ring.....23
Oil Seal.....23
Oil Seal Ring.....33, 35
P

Parbak Ring.....23

Pin.....11, 13, 15, 17, 19

PIPE.....27, 39

PIPE CLAMP D 10.....27, 39

Pipe Clamp D 10.....25, 37

PIPE FITTING.....35, 47

Pipe Fitting.....23, 33, 45

PIPE FITTING 1/2 BSPX13/16-16 ORFS....21,
29, 31,43

PIPE FITTING 1/4 BSPX9/16-18 ORFS.....19,
21,29, 31,41, 43

PIPE FITTING 3/4 BSPX13/16-16 ORFS....41,
43

PIPE FITTING 3/8BSPX13/16-18 ORFS.....21

PIPE FITTING 45 M-M 1/4 BSPX9/16-18
ORFS.....43

PIPE FITTING M-M A 90 1/4 BSPX9/16-18
ORFS.....19, 21, 29, 31, 41, 43

Pipe Fitting M18X1.5X1/4 BSP....... 21, 29, 31,
41,43

Planet.....23

PLANET HUB.....35

Planet Hub.....33, 45

Planet Pin.....23

Plug.....23, 33, 35, 45, 47

PULLEY.....27, 39

Pulley Block.....25, 27, 37, 39

Q

QUICK COUPLING, FEMALE 1/2...21, 29, 31,
41, 43

QUICK COUPLING, MALE 1/2....... 21, 29, 31,
41, 43

R
Retaining Ring.....33, 35, 45, 47
Retaining Ring DIN 472.....23, 33, 35, 45, 47

ROLLER.....31, 43

Roller.....21, 23, 29, 31, 33, 41, 43, 45

Roller Housing.....33, 45

ROPE.....39

Rope Pusher Assy Hoist TMA TNO09.....21
Roper Pusher Assy.....43

Roper Pusher Assy Hoist TMA TN22.....29, 41

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

Part No. 57.0701.9011



June 2018

S

SCREW.....19, 25, 27, 37, 39, 47

SCREW HH M24X120 UNI5737 10.9 2ZN.....39

SCREW M10X30 UNI 5739 8.8 ZN.....25, 37

SCREW M10X50 UNI 5739 8.8 ZN.....19

SCREW M10X70 UNI 5737 8.8 ZN......11, 13,
15, 17, 19, 25, 27, 37, 39

SCREW M12X30 UNI 5739 8.8 ZN.....25, 37

SCREW M6X15 UNI 5931 8.8 ZN.....27, 39

SCREW M6X20 UNI 5739 8.8 ZN...11, 15, 17,
19, 25, 27, 37, 39

SCREW M6X30 UNI 5739 8.8 ZN...13, 25, 27,
37,39

SCREW M6X35 UNI 5931 8.8 ZN.....25, 37

SCREW M6X40 UNI 5739 8.8 ZN...21, 29, 31,
41, 43

SCREW M8X100 UNI 5931 8.8 ZN.....27, 39

SCREW M8X20 DIN 6923 8.8 ZN...21, 29, 31,
41, 43

SCREW M8X20 UNI 5739 8.8 ZN.....27, 39

SCREW M8X25 UNI 5931 8.8 ZN...25, 27, 37,
39

SCREW M8X30 UNI 5739 8.8 ZN...29, 31, 41,
43

SCREW M8X45 UNI 5739 8.8 ZN
31,41, 43

Screw TCEI 12.9 UNI 5931....... 23, 33, 35, 45,
a7

Screw TE 10.9 UNI 5739.....23, 33, 35, 45, 47

Screw TE M 6X55 UNI 5737 8.8 ZN.....19, 21

SCREW TE M12X140.....27, 39

Screw TE M12X90 UNI 5737 8.8 ZN.....17, 19

Screw TE M14X60 UNI 5737 8.8 ZN.....19

Screw TE M16X80 UNI 5737 8.8 ZN.....25

...... 21, 29,

SCREW TE M18 x 100 10.9 ZN UNI 5737....39

Screw TE M18X 45 UNI5737 10.9 ZN.....37

SCREW TE M20X110 UNI5737 10.92N.....27

Screw TE M20X110 UNI5737 8.82ZN.....25, 37

Screw TSPEI 10.9 UNI 5933.....23, 33, 35

Shackle.....11, 13, 15, 17, 19

SHAFT.....27, 39

Sheave.....19

Short Winch Pin.....25, 37

Short Winch Roll.....25, 37

Spacer.....23, 33, 35, 45

Spring.....19, 25, 27, 37, 39

Spring Catch 4X40 ZN...11, 13, 15, 17, 19, 25,
27,37,39

Spring Washer D10 UNI 1751 ZN.....27, 39

SPRING WASHER D10 ZN.....25, 37

SPRING WASHER D12 ZN.....25, 37

SPRING WASHER D6 ZN...11, 13, 15, 17, 19,
21, 25, 27, 29, 31, 37, 39, 41, 43

SPRING WASHER D8 ZN...19, 25, 27, 29, 31,
37, 39, 41, 43

Steel Rope D12.....25, 27, 37

Steel Rope D8.....19

STOP NUT M12 UNI 7473 6S ZN...17, 19, 27,
39

STOP NUT M14 UNI 7473 6S ZN.....19

Stop Nut M18 UNI 7473.....37, 39

STOP NUT M20 UNI 7473 6S 2N.....25, 37

STOP NUT M24 UNI 7473-7474 8G ZN.....39

STOP NUT M6 UNI 7473 6S 2ZN.....19, 21

Sun Gear.....23, 33, 35, 45

SUPPORT.....27, 39

Support Bracket......11, 13, 15, 17, 19, 25, 27,
37,39

Part Description Index (continued) |

Swivel Hook......11, 13, 15, 17, 19, 25, 27, 37,
39

T

Teflon Shim.....23, 33, 35
THIMBLE.....35, 47

Thimble.....23, 33, 45

Thimble Pocket.....33, 45

Threaded Half Disc.....19, 25, 27, 37, 39
Threaded Pin.....25, 27, 37, 39
Threaded Pin M10.....19

Thrust Race.....23

Valve.....23, 33, 35, 45, 47

w

Washer.....23, 33, 35, 45, 47

Washer D10 DIN 6798.....19

WASHER,D12 UNI 6592 2N.....17, 19, 27, 39

WEAR PAD,100X25X15.....25, 27, 37, 39

WINCH CABLE CLAMP.....31

Winch Roller Support Without Roller Pad....25,
37

TEREX BRAND

Part No. 57.0701.9011

51



June 2018

| Fitting Cross References

Genie PN Parker PN

Description

12342 6-4 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
13757 4R6X-S RUN TEE,SWIVEL NUT,ORFS
19685 12-10 C50OX-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
22664 12-10 C50X ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
27431 8-12 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
28678 AS-B-33 SLEEVE,NYLON,1.81"ID
39871 6 WETX-WLN-S UNION,90° BULKHEAD W/NUT FLARE TUBE
39872 4 REOX-S RUNTEE,STRAIGHT THREAD
39873 6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39874 8-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39875 4-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39876 6-8 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39877 4 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39878 6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39879 4-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39880 6-10 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39881 4-6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39882 4-HP50N-S PLUG,STRAIGHT THREAD
39883 8-8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE
39885  269HB 12-12 ELBOW,90°,BEADED HOSE BARB TO MALE PIPE
39886 431-6 HOSE,3/8 INCH ID
39887 540N-2 HOSE,1/8 INCH ID
39888 801-8 HOSE,1/2 INCH ID
39889 801-12 HOSE,3/4 INCH ID
39890 10643-6-6 HOSE END,FEMALE SWIVEL,JIC
39891 13943-6-6 HOSE END,90° FEMALE SWIVEL JIC
39892 13743-6-6 HOSE END,45° FEMALE SWIVEL JIC
39894 30682-8-8 HOSE END,FEMALE SWIVEL,JIC
39895  30682-10-12 HOSE END,FEMALE SWIVEL,JIC
42286 8-8 CTX-S ELBOW,90°, MALE PIPE TO FLARE TUBE
42756 8-12CLO-S ELBOW,90 MALE PIPE TO ORFS
42757 8-12 FLO-S CONNECTOR,MALE PIPE TO ORFS
42758 4 JLO-S UNION TEE,ORFS
42759 4-4 FLO-S CONNECTOR,MALE PIPE TO ORFS
42760 6-8 FLO-S CONNECTOR,MALE PIPE TO ORFS
42761 1J143-6-4 HOSE END,90° FEMALE SWIVEL,SEAL LOK
42762 1J743-6-4 HOSE END,45° FEMALE SWIVEL, SEAL LOK
42768 1J043-4-4 HOSE END,MALE,SEAL LOK
42776 601-8 HOSE,1/2 INCH ID
42777 1J743-16-16 HOSE END,45° FEMALE SWIVEL,SEAL LOK
42786 16 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42787 16 R6LO-S RUN TEE,SWIVEL NUT,ORFS
42788 16-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
42789 6-6 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42790 8-10 V50LO-S ELBOW,45°,STRAIGHT THREAD TO ORFS
42791 3/4 CD-S ELBOW,90°,MALE TO FEMALE PIPE
42792 3/4 X1/2PTR-S REDUCER,MALE TO FEMALE PIPE
42793 1/2CR-S ELBOW,90°,MALE PIPE
52

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

ATEREX BRAND

Genie PN Parker PN
42794 1CR-S
42795 BV-0839
42796 BV-0838
42874 6-8 CLO-S
42912 13943-6-4
42920 BV-0840
42932 AS-B-17
42936 10243-2-4
42953 1/2 DD-S
42956 6 WELO-WLNL-S
45349 8 V50X-S
45351 4 V50X-S
47223 10343-6-6
47419 PS690503-6-6
48750 421-4
48751 481TC-4
48752 482TC-4
48753 451TC-6
48754 482TC-6
48755 381-6
48756 4517C-8
48757 482T7C-8
48758 381-8
48759 381-10
48760 4517C-10
48761 482T7C-12
48762 4517C-12
48763 77212
48764 881-16
48765 77216
48766 AS-B-15
48767 AS-B-22
48770 881-8
enie

Description

ELBOW,90°,MALE PIPE

BALL VALVE

BALL VALVE

ELBOW,90°,MALE PIPE TO ORFS
HOSE END,90° FEMALE SWIVEL,JIC
BALL VALVE,90°
SLEEVE,NYLON,1.22" ID

HOSE END,FEMALE PIPE
ELBOW,90°,FEMALE PIPE
UNION,90° BULKHEAD W/NUT,ORFS
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
HOSE END,MALE,JIC
SWIVEL,90°,STRAIGHT THREAD TO 37° FLARE
HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,1/2INCH ID

HOSE,1/2 INCH ID

HOSE,5/8 INCH ID

HOSE,5/8 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,1 INCH ID

HOSE,1 INCH ID
SLEEVE,NYLON,1.06" ID
SLEEVE,NYLON,1.42" ID

HOSE,1/2 INCH ID

Part No. 57.0701.9011



June 2018

Genie PN Parker PN

48771
48772
48773
48800
48801
48802
48804
48805
48806
48807
48808
48809
48810
48811
48812
48813
48814
48815
48816
48817
48818
48819
48820
48821
48822
48823
48824
48825
48826
48827
48828
48829
48830
48831
48833
48834
48835
48836
48837
48838
48839
48840
48841
48842
48843
48844
48845
48846

881-10
381-4
AS-B-13
1JC43-4-4
1743-4-4
1J943-4-4
1JM43-4-4
10643-4-4
13943-4-4
1J543-4-4
3JC82-8-8
3JC82-12-12
1JC43-6-4
1J943-6-4
1JC43-6-6
1J143-6-6
1J543-6-6
1J743-6-6
1J943-6-6
1J543-6-8
1J943-8-4
1JC43-8-6
1J743-8-6
1J943-8-6
1JC43-8-8
1J543-8-8
1J143-8-8
1J543-8-8
1J743-8-8
1J943-8-8
1JC43-10-8
1J543-10-8
1J743-10-8
1J943-10-8
1JC43-10-10
1J943-10-10
1JS43-10-12
1JC43-12-8
1J843-12-8
1J743-12-8
1J943-12-8
1J943-12-10
1JC43-12-12
1J043-12-12
1J143-12-12
1J543-12-12
1J743-12-12
1J943-12-12

Description

HOSE,5/8 INCH ID

HOSE,1/4 INCH ID

SLEEVE,NYLON,.86" ID

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK, NO O-RING
HOSE END,FEMALE SWIVEL JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK

Part No. 57.0701.9011

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

48847
48848
48849
48850
48851
48852
48853
48854
48855
48856
48857
48859
48867
48873
48874
48875
48877

48878
48879
48880
48881
48883
48884

48885

48887
48888
48890
48891

nie.

ATEREX BRAND

Fitting Cross References (Continued)

Genie PN Parker PN

13943-12-12
10543-12-12
1JC71-12-12
1J871-12-12
1J171-12-12
1J771-12-12
1J971-12-12
1JC43-16-16
1J943-16-16
1J171-16-16
1J971-16-16
1J543-8-4
PD36BTL
6 PNLO-S
6 PNTX-S
6 R6LO-S
4 F50LO-SW/.025

16-12 C50LO-S
8 C6LO-S
PD6-285
6 HLO-S
8 PSON-S
8M18F870OMLO-S

4 WGTX-WLN-S

48886 4 FSOLO-SW/2MM

4CTX-S
10-12 V50LO-S
4 S50L0-S
4 86L0O-S

Description

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,MALE,STRAIGHT THREAD
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
PLUG, TUBE END,ORFS

PLUG,FLARE TUBE

RUN TEE,SWIVEL NUT,ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS,
W/.025 ORI

ELBOW,90°, STRAIGHT THREAD TO ORFS
ELBOW,90°,SWIVEL NUT ORFS
CAP,DIAGNOSTIC NIPPLE

UNION,ORFS

PLUG,STRAIGHT THREAD
CONNECTOR,METRIC,STRAIGHT THREAD
TO ORFS
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

CONNECTOR,MACHINED STRAIGHT THREAD TO
ORFS

ELBOW,90°, MALE PIPE TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO ORFS
BRANCH TEE,STRAIGHT THREAD TO ORFS
BRANCH TEE,SWIVEL NUT TO ORFS

53



I June 2018

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

48892 6 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 48938 8 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48893  6F50HAC-S UNION,STRAIGHT THREAD 48939 8 S6LO-S BRANCH TEE,SWIVEL NUT TC ORFS

48894 8WLO-WLNL-S  UNION,BULKHEAD,ORFS 48940 8 WJJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

48895 DT-370-MSMO-5  VALVE,CHECK 48941 84 TRLO-S REDUCER, TUBE END TO SWIVEL,ORFS

48896 6JLO-S UNION, TEE,ORFS 48942 8.6 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48897 DT-750-MSMS-5  VALVE,CHECK 48943 86 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48898 DT-750-MOMS-5  VALVE,CHECK 48944 88 FLO-S CONNECTOR,MALE PIPE TC ORFS

48899 DT-620-MOMS-5  VALVE,CHECK 48945 8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE

489004-6 F50LO-SW/.035 CONNECTOR,STRAIGHT THREAD TO ORFS, 48946 8-10 F50LO-S CONNECTOR, STRAIGHT THREAD TO ORFS
W/.035 ORI 48947 8-12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48902 16-1 AOE4G-S ELBOW,90° LONG,FEMALE PIPE TO 48948 8-12 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS
STRAIGHT THREAD 48949 8-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48903 1FF-8 NIPPLE,PIPE 48950 10 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48904  4CS0LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 48951 10 CC50LO-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS

48905 4 F30LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48952 10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48906 4 RSOLO-S RUN TEE,STRAIGHT THREAD 48953 10 R50LO-S RUN TEE,STRAIGHT THREAD

48907  4VSOLO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48954 10 S50LO-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48908 4 R6LO-S RUN TEE,SWIVEL NUT,ORFS 48955 10 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48909 4 WJJLO-WLNL-S ~ RUNTEE, BULKHEAD,ORFS 48956 10-4 TRLO-BL-S  REDUCER,TUBE END TO SWIVEL,ORFS

48910 4 GTX-S W/.030 CONNECTOR,FEMALE PIPE TO FLARE TUBE 48957 10-6 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS

48911 4-6 CSOLO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48958 10-12 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48912 4-6 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48959 12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

489134-6 F50LO-SW/.030 CONNECTOR,STRAIGHT THREAD TO ORFS, 48960 12 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS
W/.030 ORI 48961 12 R50LO-S RUN TEE,STRAIGHT THREAD

48914  4-8 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS 48962 12 S50LO-S BRANCH TEE STRAIGHT THREAD TO ORFS

48915  6C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48963 12 V50LO-S ELBOW, 45° STRAIGHT THREAD TO ORFS

48916 6 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48964 12 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48917 6 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS 48965 12CLO-S ELBOW,90° MALE PIPE TO ORFS

48918  6RSOLG-S RUN TEE,STRAIGHT THREAD 48966  12FLO-S CONNECTOR,MALE PIPE TO ORFS

48919  6S50L0-S BRANCH TEE,STRAIGHT THREAD TO ORFS 48967 12 JLO-S UNION TEE ORFS

48920 6 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48968 12 WLO-WLNL-S  UNION BULKHEAD,ORFS

48921 6FLO-S CONNECTOR MALE PIPE TO ORFS 48969 12 WJJLO-WLNL-S  RUNTEE, BULKHEAD,ORFS

48922 66 FLO-S CONNECTOR,MALE PIPE TO ORFS 48970 12 WELO-WLNL-S  UNION,90° BULKHEAD W/NUT,ORFS

48923 6 P5ON-S PLUG,STRAIGHT THREAD

489256 6 WELO-S UNION,90° BULKHEAD,ORFS

48926 6-4 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48927  6-4 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS

48928  6-4 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS

48929 6-8 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48930 6-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48931 6-10 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48932  8C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48933 8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48934 8 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS

48935 8 RSOLO-S RUN TEE,STRAIGHT THREAD

48936 8 S50L0O-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48937 8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS

nie.

ATEREX BRAND

54 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch Part No. 57.0701.9011




June 2018

Genie PN Parker PN

48971
48972
48973
48974
48975
48976
48977
48978
48980
48983
48984
48985
48986
48988
48989
48990
48991
48992
48993
48994
48995
48996
48997
48998
48999
49201
49202
49203
49205
49207
49209

49212

49213
49216
49217
49219
49418
49511
49512
49513
49514
49515
49517
49519
49520
49530

12 G5G5JG5-S
12 XHL6-S
12-1/2 F50G-S
12-10 C50L0-S
12-10 F5OLO-8
12-16 C50L0O-S
12-16 F5QOLO-S
12-16 V50LO-S
12-16 FLO-S
16 C50LO-S
16 FS0LO-S
16 VEOLO-S
16 FLO-S
16 CD45-S
12CD45-S
8 CD45-8
16-12 FLO-S
16-12 V50LO-S
XV501-12
XV501-16
XV510P-12
XV510P-16
PD341
PD 361
DT-500-MOMS-5
10 VBOLO-S
1JC43-12-10
10-8 V50LO-S
6 FS5OHAQO-S
PD34BTL
8M18F870MX-S

8 WGTX-WLN-S

30682-8-8
831-8
33982-8-8
PS-B-35
4-6 VEOLO-S
DT370-MOMS-5
1DD-S
1 FF-S
10 HPSON-S
12-16 CLO-S
6 HP50ON-S
16-12 F50OLO-S
4AVTX-S
16 C6LO-S

Description

TEE,FEMALE STRAIGHT THREAD
ADAPTER, 37° MALE TO SWIVEL ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,90°, STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPETO ORFS
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45°, STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPE TO ORFS
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45°,MALE TO FEMALE PIPE
CONNECTOR,MALE PIPETO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
BALL VALVE

BALL VALVE

BALL VALVE

BALL VALVE

DIAGNOSTIC NIPPLE, STRAIGHT THREAD
DIAGNOSTIC NIPPLE, STRAIGHT THREAD
VALVE,CHECK

ELBOW,45°, STRAIGHT THREAD TO ORFS
HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,45° STRAIGHT THREAD TO ORFS
UNION,STRAIGHT THREAD

DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
CONNECTOR ,METRIC,STRAIGHT THREAD TO
FLARE TUBE
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

HOSE END,FEMALE SWIVEL,JIC

HOSE,1/2 INCH ID

HOSE END,90° FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.19"ID

ELBOW,45°, STRAIGHT THREAD TO ORFS
VALVE,CHECK

ELBOW,90°,FEMALE PIPE

NIPPLE,PIPE

PLUG,STRAIGHT THREAD
ELBOW,90°,MALE PIPE TO ORFS
PLUG,STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE PIPE TO FLARE TUBE
ELBOW,90°, SWIVEL NUT ORFS

Part No. 57.0701.9011

49612
49613
49728
49729
49814
49829
49831
49834
49838
49840
49844
49854
49855
49859
49861
49867
51152
51153
51154
51264
51265
51508
51580
51628
51735
51803
53023
53497
53499
53500
53501
53502
53503

nie.

ATEREX BRAND

Fitting Cross References (Continued)

Genie PN Parker PN

PKT02586
PKT06276
10143-12-12
16-1 F50G-S
12-8 FLO-S
DT-500-MOMF-5
881-12
16 JLO-S
12-8 TRLO-BL-S
8JLO-S
10-8 TRLO-BL-S
8 PSON-S
1JC43-16-12
4 PSON-S
4 FF50L0-$
12-3/4 F50G-S
6 R6X-S
6-4 TRTX-S
4.4GTX
881-12
8JLO-S
8 BTX-S
12-8 TRLO-BL-S
6 R6X-S
38 HHP
1J943-6-8
125HBL-5-4
PKT02585
1JC71-16-16
3-904
3-906
3-908
3-910

Description

O-RING KIT (ORFS FITTINGS)

PLUG AND CAP KIT-SERVICE,ORFS

HOSE END, MALE PIPE

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,MALE PIPE TO ORFS
VALVE,CHECK

HOSE,3/4 INCH ID

UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
PLUG,STRAIGHT THREAD

HOSE END,FEMALE SWIVEL,SEAL LOK
PLUG,STRAIGHT THREAD
CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
RUN TEE,SWIVEL NUT,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
CONNECTOR,FEMALE PIPE TO FLARE TUBE
HOSE,3/4 INCH ID

UNION TEE,ORFS

NUT,FLARE TUBE

TUBE END REDUCER,ORFS

RUN TEE,SWIVEL NUT,ORFS

PLUG,PIPE THREAD

HOSE END,90° FEMALE SWIVEL,SEAL LOK
FITTING, HOSE BARB TO MALE PIPE

O-RING KIT

HOSE END,FEMALE SWIVEL,SEAL LOK
O-RING,STRAIGHT THREAD,-4
O-RING,STRAIGHT THREAD,-6
O-RING,STRAIGHT THREAD,-8
O-RING,STRAIGHT THREAD,-10

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch 55



I June 2018

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

53535 3-912 O-RING,STRAIGHT THREAD,-12 61083 24 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53536 4-PNLO-S PLUG, TUBE END,ORFS 61086 20 R50LO-S RUN TEE,STRAIGHT THREAD

53537 6 PNLO-S PLUG,TUBE END,ORFS 61090 24-20 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53538 8 PNLO-S PLUG,TUBE END,ORFS 61091 1J943 24-24 HOSE END,90° FEMALE SWIVEL ,SEAL LOK
53539 10 PNLO-S PLUG,TUBE END,ORFS 61093 1J978-12-12 HOSE END,90° FEMALE SWIVEL,JIC

53540 12 PNLO-S PLUG,TUBE END,ORFS 61095 1J543-20-16 HOSE END,FEMALE SWIVEL,SEAL LOK
53946 129HB-5-4 FITTING,90° HOSE BARB TO MALE PIPE 61100 811-24 HOSE,11/2 INCH ID

93951 8-1/4F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 61130 1J543-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
53980 6 S6LO-S BRANCH TEE,SWIVEL NUT TO ORFS 61131 14878 12-12 HOSE END,FEMALE SWIVEL,SEAL LOK
54132 4 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 61132 1J778-12-12 HOSE END,45° FEMALE SWIVEL,JIC

54135 11343-16-16 HOSE END,MALE SWIVEL,PIPE 61152 139HB-6-4 ELBOW,45° BARB TO MALE PIPE

54283 8-10 C50L0O-S ELBOW,90°,STRAIGHT THREAD TO ORFS 61251 BV-0750 BALL VALVE

54428 8M18C870MLO-S ELBOW, 90° METRIC, STRAIGHT THREAD TO ORFS 61259 4 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
54803 FS-F-16-10 SLEEVE,FIRE,.96" ID 61260 20-12 TRLO-BL REDUCER, TUBE END TO SWIVEL,ORFS
54954 10143-2-4 HOSE END, MALE PIPE 61262 12 C6LO-S ELBOW,90°,SWIVEL NUT ORFS

55190 318 HP-S PLUG,PIPE THREAD 61263 20 FSOHAO-S UNION,STRAIGHT THREAD

55448 8 HLO-S UNION,ORFS 61264 6-10C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS
55839 6 F650X-S CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL 61265 6 WNLO-WLNL-S UNION,BULKHEAD 45°,ORFS

55968 10 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE 61268 4 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS

56003 6 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS 61269 4 WLO-WLNL-S UNION,BULKHEAD,ORFS

56166 BV-0837 BALL VALVE,90° 61272 12 AOEL6 ELBOW,90°,STRAIGHT THREAD TO ORFS SWIVEL
56188 10143-8-6 HOSE END, MALE PIPE 61316 482TC-16 HOSE,1 INCH ID

56233 2-011 O-RING,ORFS,-4 61321 6 JLO-S UNION TEE,ORFS

56234 2-012 O-RING,ORFS,-6 61327 78212 HOSE,3/4 INCH ID

56235 2-014 O-RING,0ORFS,-8 61328 881-24 HOSE,11/2 INCH ID

56236 2-016 O-RING,0ORFS,-10 61336 11943-20-24 HOSE END,90° FLANGE HEAD

56237 2-018 O-RING,0RFS,-12 61345 12 WUJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

56238 2-021 O-RING,0ORFS,-16 61346 8 WNLO-WLNL-S 4  UNION,BULKHEAD 45°,0RFS

56352 6 WLNL-S LOCKNUT,BULKHEAD 61569 33782-8-8 HOSE END, 45° FEMALE SWIVEL,JIC

56353 3J782-12-12 HOSE END,45° FEMALE SWIVEL,SEAL LOK 61610 12 FF50LO-S CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
56354 3J982-12-12 HOSE END,90° FEMALE SWIVEL ,SEAL LOK 61742 1/8 X1.5FFF NIPPLE,PIPE

56604 10-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 63426 8 PNTX-S PLUG,FLARE TUBE

56639  3JC82-10-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56640 3J982-10-10 HOSE END,90° FEMALE SWIVEL,SEAL LOK

56655 3JC82-8-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56676 10-8 C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

56776 A471TC-6 HOSE,3/8 INCH ID

o6777 471TC-8 HOSE,1/2 INCH ID

56789 811-16 HOSE,1 INCH ID

57884 3/8 FF NIPPLE,PIPE

59335 6 FNL-S CAP, TUBE END

59342 4 FNL-S CAP, TUBE END

59371 8 HP50ON-S PLUG,STRAIGHT THREAD

60653 BV-0751 BALL VALVE

60806 125HB-3-4 FITTING, , HOSE BARB TO MALE PIPE

61064 5-1/4 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD

61079 4 WELO-WLNL-S UNION,90° BULKHEAD W/NUT,ORFS

61080 6 WLO-WLNL-S UNION,BULKHEAD,ORFS

nie.

ATEREX BRAND

56 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch Part No. 57.0701.9011



June 2018

Genie PN Parker PN

64271
64272
65776

65880
66154
66155
66156
66389
66392
66396
66829
67217
67339
67357
67358
67371
67498
67906
69316
69333
69503
69775
71038
71196
71383
72270
73436
73437
73438
73767
73768
73769
74660
74661
75007
75008
75014
75042
75043
75254
75255
75256
75574
75612
75613
75614
75628

4 WLO-WLNL-S
6 WLO-WLNL-S
8 F650L-S

6001012
6 WTX-WLNS
6 WETX-S
6 WLN-S
6-8 F50X-S
6 R50X-S
811-12
H3174PP
4 KLO-S
10-6 F50X-S
13943-8-6
10 HPSON-S
12 S6LO-S
4 FNL-S
DC-370-FOF0-5
8 FLO-S
H3174PP
4 F650X-8
8 FNL-S
14AX1/AF3HG-S
12-8 F50LO-S
1/4 CD45-S
12FNL-S
60C-4
61C-4
33482-4-4B
1CD-S
20-16-F50G5-S
16-20 F50LO-S
6-8 F42EDMLO-S
8-8 FA2EDMLO-S
4 FLO-S
1/8 HP-S
1/2HP-S
8 WELO-WLNL-S
3/4 FF-S
24 FSOHAO-S
12 FSOHAQ-S
XV506P-24
4 WLNL-S
8 WILO-WLNL-S
12-8 F50G5-S
8 CC50L0-8
1JB43-4-4

Description

UNION,BULKHEAD,ORFS
UNION,BULKHEAD,ORFS
CONNECTOR,STRAIGHT THREAD TO

ORFS SWIVEL

O-RING KIT

UNION,BULKHEAD,FLARE TUBE
UNION,BULKHEAD 90°,FLARE TUBE

BULKHEAD LOCKNUT

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
RUN TEE,STRAIGHT THREAD

HOSE,3/4 INCH ID

CLAMP, TUBE

UNION,CROSS,0RFS

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
HOSE END,90° FEMALE SWIVEL,JIC
PLUG,STRAIGHT THREAD

BRANCH TEE,SWIVEL NUT TO ORFS

CAP, TUBE END

VALVE,CHECK

CONNECTOR,MALE PIPETO ORFS
CLAMP,HYDRAULIC HOSE
CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL
CAP, TUBE END

ADAPTER,CONVERSION
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE TO FEMALE PIPE

CAP, TUBE END

SLEEVE,COMPRESSION

NUT,COMPRESSION

HOSE END,PUSH LOK MALE

ELBOW,90°,MALE TO FEMALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE PIPETO ORFS

PLUG,PIPE THREAD

PLUG,PIPE THREAD

UNION,90° BULKHEAD W/NUT,ORFS
NIPPLE,PIPE

UNION,STRAIGHT THREAD

UNION,STRAIGHT THREAD

BALL VALVE

BULKHEAD LOCKNUT

RUN TEE, BULKHEAD,ORFS

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
HOSE END,BULKHEAD,SEAL LOK

Part No. 57.0701.9011

Fitting Cross References (Continued)

Genie PN Parker PN

75631
75654
75655
75656
75971
77307
77309
77379

77703
77711

801-6
20 F50L0-S
1J943-20-20
881-20
8 FGOHAOQ-S
1JB43-8-3
8 WLNL-S
8M18C870MX-S

3J982-8-8
801-10

77758 12 WNLO-WLNL-S

78091
78684
78852
78855
79138
79476
79847
80044
80502
80503
81010
83052
83053
83054
83055
83056
83057
83058
83060
83063

nie.

ATEREX BRAND

6 C6X-S
30582-8-3B
549-2
10657-4-2
PS-B-37
1J543-6-8
12-3/4 ACEG-S
8 CLO-S
8 F50X-S
8 C50X-S
AS-B-27
821-6
821-8
821-12
30682-6-6
30682-12-12
33782-6-6
33982-6-6
33982-12-12
13743-4-4

Description

HOSE,3/8 INCH ID

CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,1-1/4 INCH ID

UNION,STRAIGHT THREAD

HOSE END,BULKHEAD,SEAL LOK
BULKHEAD LOCKNUT

ELBOW,90° METRIC,STRAIGHT THREAD TO
FLARE TUBE

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,5/8 INCH ID

UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
HOSE END,PUSH LOK,MALE

HOSE,1/8 INCH ID

HOSE END,FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.38" 1D

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO FEMALE PIPE
ELBOW,90°,MALE PIPE TO ORFS
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
SLEEVE,NYLON,1.63" 1D

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,3/4 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch

57



I June 2018

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description
83064 13743-8-8 HOSE END,45° FEMALE SWIVEL,JIC 89449 6 WJJLO-WLNL-S RUN TEE, BULKHEAD,ORFS
83065  13743-12-12 HOSE END,45° FEMALE SWIVEL,JIC 89489 4 WJMLO-S BRANCH TEE,BULKHEAD,ORFS
83066 13943-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89551 1JB43-6-6 HOSE END,BULKHEAD,SEAL LOK
83067 14143-6-6 HOSE END,90° FEMALE SWIVEL,JIC 89552 1JB43-8-8 HOSE END,BULKHEAD,SEAL LOK
83068 14143-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89593 20 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS
83069 14143-12-12 HOSE END,90° FEMALE SWIVEL,JIC 94161 8-8 CLO-S ELBOW,90°, MALE PIPE TO ORFS
83070 772-8 HOSE,1/2 INCH ID 94358 351TC-12 HOSE,3/4 INCH ID
83071 10671-8-8 HOSE END,FEMALE SWIVEL,JIC 94418 20 FLO-S CONNECTOR,MALE PIPE TO ORFS
83072  10671-12-12 HOSE END,FEMALE SWIVEL,JIC 96358 12TX-S SLEEVE,FLARETUBE
83073 13771-8-8 HOSE END,45° FEMALE SWIVEL,JIC 96359 12 BTX-S NUT,FLARE TUBE
83074 13771-12-12 HOSE END,45° FEMALE SWIVEL,JIC 96397 8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83075 13971-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96398  12-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83076 13971-12-12 HOSE END,90° FEMALE SWIVEL,JIC 96402 10343-6-6 HOSE END,MALE,JIC
83077 14171-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96407  30382-6-6B HOSE END,MALE,JIC
83078  14171-12-12 HOSE END,90° FEMALE SWIVEL,JIC
83080 13943-16-16 HOSE END,90° FEMALE SWIVEL,JIC
83103 10671-16-12 HOSE END,FEMALE SWIVEL,JIC
83104 10671-10-12 HOSE END,FEMALE SWIVEL,JIC
83112 1JC71-8-8 HOSE END,FEMALE SWIVEL,SEAL LOK
83113  1JS71-16-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83114  1JS71-10-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83115 1J971-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83116 1J171-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83117 1J771-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
83127 1J543-6-8 HOSE END,90° FEMALE SWIVEL,JIC
83128 1JC43-6-8 HOSE END,FEMALE SWIVEL,SEAL LOK
87033 126 TRLO-S REDUCER,TUBE END TO SWVEL,ORFS
87034 3J782-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
87172 12 HP50ON-S PLUG,STRAIGHT THREAD
87185 8 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS
87246 4 C6X-S ELBOW,90°, SWIVEL NUT TO FLARE TUBE
87679 6 LHP-$ FLANGE SEAL FITTING, MALE
87681  6PLSNO702 BONDED SEAL
88100 SR88100 ADAPTER,OIL DRAIN,GM 3.0L
88311 1J843-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88353 20 V50OLO-S ELBOW,45° STRAIGHT THREAD TO ORFS
88474 10081-20 Crimp Shell, 1.25
88475 1988-20-24 HOSE END,90° FLANGE HEAD
88476 JS88-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
88477 1JC88-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88478 811-20 HOSE,11/4 INCH ID
88936 20-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
88937 20-16 FLO-S CONNECTOR,MALE PIPE TO ORFS
88938  1JC88-16-16 HOSE END,FEMALE SWIVEL,SEAL LOK
88939  1J988-16-16 HOSE END,90° FEMALE SWIVEL,ORFS
88940 811-16 HOSE,1 INCH ID
88944 1J988-20-20 HOSE END,90° FEMALE SWIVEL,ORFS
89403 16 VLO-S ELBOW,45° MALE PIPE TO ORFS
enie

ATEREX BRAND

58 Fixed Hook,Mechanical Jib, Hydraulic Jib,Winch Part No. 57.0701.9011



California Proposition 65

&WARNING

Operating, servicing and maintaining this
equipment can expose you to chemicals

including engine exhaust, carbon monoxide,
phthalates, and lead, which are known to the
State of California to cause cancer and birth
defects or other reproductive harm. These
chemicals can be emitted from or contained in
othervarious parts and systems, fluids and some
component wear by-products. To minimize
exposure, avoid breathing exhaust, do not idle
the engine except as necessary, service your
equipment and vehicle in a well-ventilated area
and wear gloves or wash your hands frequently
when servicing your equipment or vehicle and
after operation. For more information go to
www.P65Warnings.ca.gov/passenger-vehicle.

www.genielift.com




Parts Manual
Fixed Hook,Mechanical Jib
Hydraulic Jib,Winch

from SN FXHKCDL15B-1001,from SN
FXHOOKDL15B-1001,from SN MJ2/2D
MJ4/9DL15B-1001,from SN HYJ4/9DL1
HYW4DL15B-1001,from SN HYW5DL1

H
15B-
5B-

B-1001,from SN
1001,from SN
1001

Part No.
57.0701.9011

Rev D

G

-

Qe

ATEREX BRAND




	Click HERE for Table of Contents (TOC) [NOTE: each of the figure listings in the TOC are live links. After opening the TOC, move your cursor over the desired parts figure, and left click to view]

